—=/ VALTIR

QuadGuard® MWide

CRASH CUSHIONS

PN 626824

AUGUST 2022




QuadGuard® M Wide

The QuadGuard® M Wide has been tested pursuant to AASHTO MASH specifications. The FHWA
has determined that the QuadGuard® M Wide is eligible for Federal-aid reimbursement on the NHS.

Product Description
Assembly Manual

VALTIR

15601 Dallas Parkway
Suite 525
Addison, Texas 75001

Warning: The local highway authority, distributors, owners, contractors,
lessors, and lessees are RESPONSIBLE for the assembly, maintenance, and
repair of the QuadGuard® M Wide. Failure to fulfill these RESPONSIBILITIES
with respect to the assembly, maintenance, and repair of the QuadGuard® M
Wide could result in serious injury or death.

Important: These instructions are for standard assembly specified by the
appropriate highway authority. In the event the specified system assembly,
maintenance, or repair would require a deviation from standard assembly
parameters, contact a Valtir representative. This system has been deemed eligible
for reimbursement by the FHWA on the NHS under strict criteria utilized by that
agency.

This manual must be available to the worker overseeing and/or assembling the product at
all times. For additional copies, contact Valtir directly at (888) 323-6374 or visit Valtir.com.

The instructions contained in this manual supersede all previous versions. The instructions,
illustrations, and specifications are based on the latest QuadGuard® M Wide information available
to Valtir at publication. We reserve the right to make changes at any time. Please visit
Valtir.com/Product/ to confirm the latest revision.

QuadGuard® is a registered trademark of Valtir, LLC. Part No. 626824
© Valtir, LLC
Valtir.com 1 Revision F August 2022



Table of Contents

CUuStOmMEr SErviCe CONTACES ... ..uuiiiiiiiiiiiiiiiiiii e nnnreees 3
ADDIeVIationS ... 3
Important INtrodUCLOry NOTES ......coveiii e e e e 3
S F= 1 1= AR}V ] o £ PSPPSR 4
Safety RUIES fOr ASSEMIDIY ........eiiiiiiee e 4
Limitations and WarningS........coociiiiiiiii e e et e e e e e e e e et e e e e e e e e s 5
SYSIEM OVEIVIEW ....euiiiiiiiiiiiiiiit s nnsssnnnsnnes 6
T TS o= o3 ] a1 o] o] 1 o PO 6
SYSIEM ASSEMIDIIES ...t e e e e 7
S T= =T o I = T (o o PRSPPI 14
Recommended TOOIS ... 15
Site Preparation/FOuNdation ...............ueeieiiii e 17
FoUuNdatioN/ANCNOTING ......oiiiiiiiiieieeeeeeeeeeeee ettt eeeeeeeeaeassaessessaaessssssasssbaesasssaasssnssssssnnnsnns 18
Valtir Approved Adhesive Anchoring System ... 19
Vertical ANCROIS ... 19
ANChOr ASSEMDIY CAULIONS ......eiiiiiiiiii e e e e e 20
(o] Pdo] g] =1 [N [od o To ] £ TR 21
SYSIEM ASSEMDIY ...ttt e e e e e e e e e e as 24
QuadGuard® M Wide Final Inspection Checklist............cc.coooiiiiiiiiiie e 38
Y P=Y a1 C=T g =T et Y=o Lo [ =T o T- 11 R 39
[ aET o =T o1 4o o T =T {8 1= o[22 39
Visual Drive-By INSPECHION .......coiiiiiiiiiiiie et 39
Walk-Up Inspection CheckKlist ... 39
Post-Impact INSIIUCHIONS........oeee e 40
Parts Ordering PrOCEAUIE .........ccioi ittt e e e e e e e s eeeeeennes 42
D=1V T 1 OO PP PP UPPPUSPPPRN 43
QuadGuard® M Wide Tension Strut Backup QFMTSCVR-U........cccoeeviiveiiiiecieeeeee 43
CoNCrete Pad  B18686.......ccccoeeieee e 44
TS Concrete Pad 8" w/Rebar 618686 ...........ccooiiiiiiiii e 45
TS Concrete Pad 8” wo/Rebar 618686 ............ueeiiiieeiiiiiiiiiiiiee e 46
Tension Strut Backup 627528 ... 47
Monorail ASSEMDBIY  B25637 .......eeiiiiiiiiiiiee e 48
First Diaphragm Assembly 627534 .........oeuiiiiiiiee e e 49
Diaphragm ASsSembly 2-6  B27534 .......ooeueiiii it 50
ShIM Kit  B27518 ... i e e e e e e e e e e e e e e e e e e e e aaaaaaaeas 52
Fender Panel ASSembly  B27753 ... it 53
NOSE ASSEMDIY  B27522........eeie e e e e e 54
End Shoe Transition 627729 ...t 55
31” W-Beam Guardrail Transition QFMTSCVR-TWLR ..o, 56
Thrie-Beam Transition QFMTSCVR-TTLR.......uuiiiiiiiiieee e 57
Safety Shape Barrier Transition QFMTSCVR-TALR ......ooviiiiiiiiiiiieeeee e 58
Flared Safety Shape Barrier Transition QFMTSCVR-TALRF ........oovvviiiiiiiiiiiiiiiiiiiiniiieienens 59
Single Slope Transition QFMTSCVR-TOLR ......ccooiiiiiii e 60
Flared Single Slope Transition QFMTSCVR-TOLRF ........cooiiiiiiiiiieieeee e 61
QuadGuard M Wide TS w/Block QFMTSCVR-UVB......cccooiiiiiiieii e, 62
Vertical Barrier Transition QFMTSCVR-ESLR .......oooiiiiiiiiiiieee e 63
TS Concrete Pad W/BIOCK — B27903.......coooeeiieeieee et e e e e eeeeeas 64

Valtir.com 2 Revision F August 2022



Customer Service Contacts

Valtir is committed to the highest level of customer service. Feedback regarding the QuadGuard®
M Wide, its assembly procedures, supporting documentation, and performance is always
welcome. Additional information can be obtained from the contact information below:

Valtir
Telephone (888) 323-6374 (USA)
P +1 312 467-6750 (International)
Contact Link Valtir.com/Contact
Abbreviations
AASHTO American Association of State Highway and Transportation Officials
FHWA Federal Highway Administration
MASH Manual for Assessing Safety Hardware
MUTCD Manual on Uniform Traffic Control Devices
PPE Personal Protective Equipment

Important Introductory Notes

Proper assembly of the QuadGuard® M Wide is critical to performance. The QuadGuard® M Wide
has been deemed eligible by the FHWA per MASH criteria. These instructions should be read in
their entirety and understood before assembling the QuadGuard® M Wide. These instructions are
to be used in conjunction with the assembly of QuadGuard® M Wide and are for standard
assemblies only as specified by the applicable highway authority. If you need additional
information, or have questions about the QuadGuard® M Wide, please contact the highway
authority that has planned and specified this assembly and, if needed, contact Valtir's Customer
Service Department. This product must be assembled in the location specified by the appropriate
highway authority. If there are deviations, alterations, or departures from the assembly protocol
specified in this manual, the device may not perform as tested.

Important: DO NOT use any component part that has not been specifically
specified herein for the QuadGuard® M Wide during the assembly or repair of this
system (pp. 7 — 13).

This product has been specified for use by the appropriate highway authority and has been
provided to that user who has unique knowledge of how this system is to be assembled. No
person should be permitted to assist in the assembly, maintenance, or repair of this system that
does not possess the unique knowledge described herein. These instructions are intended for
an individual qualified to both read and accurately interpret them as written. These instructions
are intended only for an individual experienced and skilled in the assembly of highway products
that are specified and selected by the highway authority.

A Manufacturer’'s Drawing Package will be supplied by Valtir upon request. Each system will be
supplied with a specific drawing package unique to that system. Such drawings take precedence
over information in this manual and shall be studied thoroughly by a qualified individual who is
skilled in interpreting them before the start of any product assembily.

Valtir.com 3 Revision F August 2022



Safety Symbols

This section describes the safety symbols that appear in this QuadGuard® M Wide manual. Read
the manual for complete safety and assembly information.

Symbol Meaning

Safety Alert Symbol: Indicates Important, Caution, Warning, or Danger. Failure
to read and follow the Important, Caution, Warning, or Danger indicators could
result in serious injury or death to workers and/or bystanders.

Warning: Read safety instructions thoroughly and follow the assembly directions
and suggested safe practices before assembling, maintaining, or repairing the
QuadGuard® M Wide. It is the responsibility of the installer to follow the instructions
contained in this manual. Failure to comply with these warnings could result in
increased risk of serious injury of death in the event of a vehicle impact.

Important: Please keep up-to-date instructions for later use and reference by
anyone involved in the assembly of the product.

Safety Rules for Assembly

* Important Safety Instructions *

This manual must be kept in a location where it is readily available to persons who are skilled and
experienced in the assembly, maintenance, or repair of the QuadGuard® M Wide. Additional
copies of this manual are available from Valtir by calling (888) 323-6374 or by Vvisiting
Valtir.com/Product/. Please contact Valtir if you have any questions concerning the information in
this manual or about the QuadGuard® M Wide.

It is the responsibility of the installer to use appropriate safety precautions when operating power
equipment, mixing chemicals, and when moving heavy equipment or QuadGuard® M Wide
components. Safety articles including but not necessarily limited to work gloves, eye protection,
safety-toe shoes, and back protection should be used.

Warning: It is the responsibility of the installer to use all safety measures
incorporating appropriate traffic control devices specified by the highway authority.
These measures must be used to protect all personnel while at the assembly,
maintenance, or repair site.

Warning: Failure to comply with these warnings could result in increased risk of
serious injury or death in the event of a vehicle impact.

Warning: Use only Valtir parts on the QuadGuard® M Wide for assembly,
maintenance, or repair. The use of component parts not specified herein is strictly
prohibited. A QuadGuard® M Wide using parts other than those specified herein
has not been tested. Failure to follow this warning could result in increased risk of
serious injury or death in the event of a vehicle impact.

Valtir.com 4 Revision F August 2022



Limitations and Warnings

Valtir contracts with independent crash testing facilities to test and prepare crash test reports for
FHWA review.

The QuadGuard® M Wide has been deemed eligible for reimbursement by the FHWA per
AASHTO requirements and guidelines of MASH. These tests evaluate product performance
defined by AASHTO involving lightweight cars (approx. 2420 Ib. [1100 kg]) and full size pickup
trucks (approx. 5000 Ib. [2270 kg]). A product can be certified for multiple Test Levels. The
QuadGuard® M Wide is certified to the Test Level(s) as shown below:

TL-3: 62 mph [100 kph]

These AASHTO directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of MASH as approved by FHWA.

Valtir expressly disclaims any warranty or liability for injury or damage to persons or property
resulting from any impact, collision or harmful contact with products, other vehicles, or nearby
hazards or objects by any vehicle, object or person, whether or not the products were assembled
in consultation with Valtir or by third parties.

The QuadGuard® M Wide is intended to be assembled, delineated, and maintained within specific
state and federal guidelines. It is important for the highway authority specifying the use of a
highway product to select the most appropriate product configuration for site specifications. The
customer should be careful to properly select, assemble, and maintain the product. Careful
evaluation of site layout, traffic speed/type, direction, and visibility are some of the elements that
require evaluation by the highway authority in the selection of a highway product. For example,
curbs could cause an untested effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area immediately
and the specified highway product should be evaluated and restored to its original specified
condition or replaced as the highway authority determines as soon as possible.

Warning: Do not assemble, maintain, or repair the QuadGuard® M Wide until you
have read this manual thoroughly and completely understand it. Please contact
Valtir if you do not understand these instructions (p. 3).

Warning: ltis the responsibility of the installer to ensure that all Danger, Warning,
Caution, and Important statements within the QuadGuard® M Wide manual are
completely followed. Failure to follow this warning could result in serious injury or
death in the event of a collision.

Valtir.com 5 Revision F August 2022



System Overview

The QuadGuard® M Wide is a re-directive, non-gating crash cushion for roadside features of
69” [1753 mm] or less in width with use of approved transitions. It consists of energy-absorbing
cartridges surrounded by a framework of Quad-Beam Fender Panels.

Important: Valtir makes no recommendation whether use or reuse of any
part of the system is appropriate or acceptable following an impact. It is the
sole responsibility of the project engineer and/or the local highway authority
and its engineers to make that determination. It is critical that you inspect
this product after assembly is complete to make certain that the instructions
provided in this manual have been strictly followed.

The QuadGuard® M Wide utilizes two types of cartridges in a “staged” configuration that are
designed and tested to address vehicles as defined by MASH for both lighter cars and heavier,
high center-of-gravity vehicles.

Impact Performance

The six (6) Bay QuadGuard® M Wide has successfully passed the requirements stipulated in
MASH with both the light car and pickup trucks at speeds of up to 62 mph [100 kph] at redirection
angles up to 25 degrees.

During head-on impact testing, within MASH criteria, the QuadGuard® M Wide has been shown
to telescope rearward to absorb the energy of impact. When impacted from the side, within the
applicable MASH criteria, it has been shown to redirect the vehicle back toward its original travel
path and away from the highway feature.

Warning: It is the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the QuadGuard® M Wide and delineation

A used meet all federal, state, specifying agency, and local specifications.

Warning: lItis the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the QuadGuard® M Wide meets all
appropriate MUTCD and local standards.

Inspect Shipping

Check the received parts against the shipping list supplied with the system before deploying the
QuadGuard® M Wide. Make sure all parts have been received (pp. 7 - 13).

Important: The Manufacturer’'s Drawing Package supplied with the QuadGuard®
M Wide must be used with these instructions for proper assembly and should take

A precedence over these general instructions.

Warning: Do NOT modify the QuadGuard® M Wide in any way.

Valtir.com 6 Revision F August 2022



System Assemblies

System assemblies that may be ordered in your particular QuadGuard® M Wide configuration.
Verify parts delivered and system details with the BOM (Bill of Materials) and system drawings
shipped with your system. Please call Valtir if you have any system questions (p. 3).

Note: Parts and Assemblies are not shown to scale.

Monorail Assembly — 611348 (3540060-0600)

Item PN EAS PN Description Qty
1 611375 | 2760061-0000 Monorail, 2 Bays 1
2 611379 | 2760071-0000 Monorail, 3 Bays 1
3 608136 | 2760041-0000 Endcap, Monorail 1
4 619316 | 619316 Anchor Kit, Hilti, 330 ml, 3/4x7 (4) 9
5 113660 | 2699571-0000 Bolt, Hex, 5/8x3 1/2, G5 1
6 118100 | 2708231-0000 Washer, Lock, 5/8 1
7 003354 | 2704141-0000 Nut, Heavy Hex, 5/8, A563 1

Valtir.com 7 Revision F August 2022



Backup Assembly - 627512

Item PN EAS PN Description Qty
1 627511 | 2760451-0000 Backup, TS, 64, Wide, W/Decal 1
2 611900 | 2760471-0000 Panel, Side, QG, Wide 2
3 113612 | 2699601-0000 Bolt, Hex, 3/8x3 1/2, All Thread, G5 16
4 115960 | 2704031-0000 Nut, Hex, 3/8x 16
5 118092 | 2708041-0000 Washer, Lock, 3/8 16
6 619316 | 619316 Anchor Kit, Hilti, 330 ml, 3/4x7 (4) 5
7 003340 | 2704191-0000 Nut, Hex, 5/8, Rail 4
8 003400 | 2699341-0000 Bolt, Rail, 5/8x2 4
9 113666 | 2701991-0000 Bolt, Hex, 5/8x4, G5 6
10 118100 | 2708231-0000 Washer, Lock, 5/8 6
11 003354 | 2704141-0000 Nut, Heavy Hex, 5/8, A563 6
12 610172 | 2760435-0000 Hinge Plate, Fender Panel 2
13 615756 | 2760501-0000 Tel St 1 3/4x1 3/4x12 GAx10, H4S 4
14 615765 | 2760502-0000 Tel St 2x2x12 GAx10, H4S 4
15 605447 | 2760293-0000 Bracket, Cartridge Support, TS B/U 1
16 611266 | 2760294-0000 Locking Bar, Cartridge Support 1

Valtir.com

Revision F August 2022




Shim Kit Rail Guide Assembly - 614050

Valtir.com

Item

PN

EAS PN

Description

Qty

614062

2723315-0000

Shim, 12GA, 3 5/8x8

Revision F August 2022



Diaphragm 1 Assembly — 627526

FeA)
1(0)
N

Item PN EAS PN Description Qty
1 627532 | 627532 Diaphragm, Full Length, 0673 1
2 118089 | 2708201-0000 | Washer, Lock,3/4 4
3 113555 | 2699121-0000 | Bolt, Hex,3/4x2,G8 4
4 611368 | 2760091-0000 | Monorail Guide 2
5 003704 | 2704341-0000 | Nut, Hex, 3/4 4
6 605446 | 605446 Bracket, Cartridge Support 2
7 627524 | 627524 Hinge Plate, Full Length 2
8 627525 | 627525 Hinge Pin, DIA, Full Length 2
9 113508 | 2700251-0000 | Bolt, Hex, 1/4x1,G5 2
10 115946 | 2704151-0000 | Nut, Hex, 1/4 2

Valtir.com 10 Revision F August 2022



Diaphragm Assembly 2-6

) D a0 A e o

Width

PN EAS PN
607175 | 3540340-0833 | 32.8” (833 mm)
607177 | 3540340-0993 | 39.1” (993 mm)
607146 | 3540340-1153 | 45.4” (1153 mm)
607150 | 3540340-1313 | 51.7” (1313 mm)
607152 | 3540340-1473 | 58.0” (1473 mm)

Valtir.com

Item PN | EASPN Description Qty
1 See Chart Above Diaphragm(s) 1
2 118089 | 2708201-0000 | Washer, Lock, 3/4 4
3 113555 | 2699121-0000 | Bolt, Hex, 3/4x2, G8 4
4 611368 | 2760091-0000 | Monorail Guide 2
5 003704 | 2704341-0000 | Nut, Hex, 3/4 4
6 605446 | 2760292-0000 | Bracket, Cartridge Support 2
7 610172 | 2760435-0000 | Hinge Plate, Fender Panel 2
8 113666 | 2701991-0000 | Bolt, Hex, 5/8x4, G5 6
9 003354 | 2704141-0000 | Nut, Heavy Hex, 5/8, A563 6
10 | 118100 | 2708231-0000 | Washer, Lock, 5/8 6

11

Revision F August 2022




Fender Panel Assembly — 608240 (3540472-0000)
Pr

Valtir.com

ltem PN EAS PN Description Count
1 611832 | 2760081-0000 | Fender Panel 1
2 617045 | 2708841-0000 | Washer, Mushroom 1
3 116879 | 2706605-0000 | Screw, Flat, 5/8x8 1/2, G8, Socket 1
4 117458 | 2715044-0000 | Spring, Die, 1 1/2 ODx3/4x6 1
5 003340 | 2704191-0000 | Nut, Hex, 5/8, Rail 3
6 003400 | 2699341-0000 | Bolt, Rail, 5/8x2 2

12

Revision F August 2022



Nose Assembly — 627521 (Yellow)

Item PN EAS PN Description Qty
1 627513 | 627513 Nose, L, QG M Wide 1
2 627514 | 627514 Nose, R, QG M Wide 1
3 626816 | 626816 Bracket, Cartridge Support, Nose 1
4 113518 | 2699065-0000 Bolt, Hex, 1/4x3/4, G5 6
5 118570 | 118570 Bolt, Hex, 5/8x2, G5 2
6 115946 | 2704151-0000 Nut, Hex, 1/4 6
7 003340 | 2704191-0000 Nut, Hex, 5/8, Rail 14
8 626815 | 628815 Bracket, Cartridge Hold Down, QG M 1
9 626817 | 626817 Bracket, Angle, 2x1, W/Holes 2
10 118036 | 2708021-0000 Washer, Flat, 3/8x1 4
11 115960 | 2704031-0000 Nut, Hex, 3/8 4
12 113596 | 2701221-0000 Bolt, Hex, 3/8x1, G5 4
13 118038 | 2708031-0000 Washer, Flat, 3/8x2 2
14 605535 | 2760251-0000 Bracket, Pull-Out 2
15 626819 | 626819 Pipe 3/4 Sch 80x2 5/16 6
16 119163 | 119163 Bolt, Hex, 5/8x5, G8, P, F/T 6
17 626818 | 626818 Washer, Bar, 10GAx2x14, Slots 2
18 003300 | 2708291-0000 Washer, Flat, 5/8x1 3/4 6

Note: Referenced parts are for the Yellow Nose assembly. Contact Customer Service for other

color options (p. 3).

Valtir.com

13 Revision F August 2022




Select Transition

Note: A proper Transition Panel or Side Panel must be used on each side of the Backup. A Side
Panel is not needed when a Transition Panel is used. Several types of transitions are available
for use with the QuadGuard M Wide (Figures 1 — 5). The correct Panel(s) to use will depend on
the direction of traffic and what type of barrier or road feature the QuadGuard® M Wide is shielding.
Contact Customer Service prior to deployment if you have any questions (p. 3).

Important: The QuadGuard M Wide is available with transitions to concrete
barrier, guardrail, and other roadside features. Contact Customer Service for any
transition questions (p. 3).

. Figure 2
Figure 1 . : ”
Safety Shape Barrier, 4” Offset Single Slope Barrier, 6” Offset

Figure 3 Figure 4
Quad to Thrie-Beam Guardrail Vertical Wall

Valtir.com 14 Revision F August 2022



Figure 5
Quad to W-Beam Guardrail

Recommended Tools

Documentation

e Manufacturer's Assembly Manual
e Manufacturer's Drawing Package

Personal Protective equipment
o Eye Protection
e Gloves
e Safety-toe Shoes
e Protective Clothing
o Reflective Vest
Cutting equipment
e Rotary Hammer Dirill
e Rebar cutting bit

o Concrete drill bits — 7/8” [22 mm] (Double-Fluted)
e Grinder, Hacksaw or Torch (optional)

Important: Valtir recommends using double-fluted drill bits to achieve optimum
tensile strength when applying an approved adhesive anchoring system (p. 19).

Valtir.com 15 Revision F August 2022



Hammers

Sledgehammer
Standard hammer

Wrenches

Heavy duty 1/2” drive impact wrench

1/2" drive sockets: 7/16”, 9/16”, 15/16”, 1 1/16”, 1 1/8”, 1 1/4”
1/2" drive Deep well sockets: 15/16”, 1 1/4”

1/2" drive Ratchet and attachments

1/2" drive Breaker bar — 24” long

1/2" drive Torque wrench: 200 ft-Ib

Combination wrench(s): 7/167,9/16”, 15/16”, 1 1/8”

Hex Key (Allen) wrench: 3/8”

Miscellaneous

Note:

Traffic control equipment

Lifting and moving equipment (A lifting device is preferred although a forklift can be used.)
Minimum 5,000 Ib. capacity required.

Air Compressor (100 psi minimum) and Generator (5 kW)
Long pry bar

Drift pin 12” [300 mm]

Center punch

Tape measure 25’ [7.5 m]

Chalk line

Concrete marking pencil

Steel bristled tube brush for cleaning 7/8” drilled boreholes
Rags, water, and solvent for touch-up

The provided list of tools is a general recommendation and should not be

considered an extensive list. Depending on specific site conditions and the complexity of
the assembly specified by the appropriate highway authority, the required tools may vary.
Decisions as to what tools are needed to perform the job are entirely the responsibility of
the specifying highway authority and the authority’s selected contractor performing the
assembly of the system at the authority’s specified assembly site.

Valtir.com 16 Revision F August 2022



Site Preparation/Foundation

A QuadGuard® M Wide, for permanent applications, should be assembled on an existing or freshly
placed and cured concrete base (28 MPa [4000 psi] minimum). Location and orientation of the
concrete base and attenuator must comply with project plans or as otherwise determined by the
local highway authority.

Recommended dimension and reinforcement specifications for new concrete foundations are
provided in Valtir concrete foundation drawings, supplied with the system. The system may also
be assembled on reinforced or non-reinforced concrete roadway (minimum 8” [200 mm] thick).
Deployment cross-slope shall not exceed 8% and should not twist more than 2% over the length
of the system; the foundation surface shall have a light broom finish.

Valtir.com

Warning: It is the responsibility of the installer to ensure proper site grading for
the QuadGuard® M Wide placement as dictated by the state or specifying agency
pursuant to the AASHTO Roadside Design Guide.

Caution: Accurate placement of all steel rebar is critical to avoid interference with
the concrete anchor bolts.

b

<5 8%(59) (12:1)
(] MAXIMUM

LEVELING PAD
(SHOWN EXAGGERATED —
FOR CLARITY)

Figure 6
Cross-Slope

Warning: Location of the Backup in relation to nearby objects will affect the
operation of the attenuator. Upon impact, the Fender Panels telescope rearward
and extend beyond the rigid Backup as much as 30” [762 mm]. Position the Backup
so that the rear ends of the last Fender Panels are a minimum of 30” [762 mm]
forward of objects that would otherwise interfere with movement of the rearmost
Fender Panels. Failure to comply with this requirement is likely to result in system
performance which has not been crash tested pursuant to MASH criteria and may
also cause component damage which will necessitate maintenance or
replacement of the system.

Important: QuadGuard® M Wide cannot be mounted on asphalt.

17 Revision F August 2022



Foundation/Anchoring

Important: It is the responsibility of the local DOT or appropriate highway
authority to ensure that this assembly conforms to the AASHTO Roadside Design
Guide.

Warning: It is the responsibility of the installer to ensure that your assembly
procedure meets all appropriate Occupational Safety and Health Administration
(“OSHA”) and local standards.

Concrete Installations

For concrete installations, the QuadGuard® M Wide should be installed only on an existing or
freshly placed and cured concrete base (4000 psi [28 MPa] minimum). Orientation of the concrete
base and the attenuator must comply with the project plans or as otherwise determined by the
resident project engineer or appropriate highway authority.

Recommended dimension and reinforcement specifications for new concrete pads can be found
on the standard drawings.

The QuadGuard® M Wide may be installed on any of the following foundations using the specified
anchorage:

Foundation A: Reinforced Concrete Pad or Roadway
Foundation: 6" [152 mm] (reinforced) with Anchor Block minimum thickness P.C.C.
Anchorage: Approved adhesive with 7” [178 mm] studs 5 1/2” [140 mm] embedment

Foundation B: Reinforced or Non-Reinforced Concrete Pad or Roadway

Foundation: 8" [203 mm] minimum thickness P.C.C.
Important: To prevent sliding during impact, the pad must be placed against or
tied to an existing structure. Additional below grade supports may also be
necessary as the project engineer directs.

Anchorage:  Approved adhesive with 7” [178 mm] studs 5 1/2” [140 mm] embedment

Valtir.com 18 Revision F August 2022



Valtir Approved Adhesive Anchoring System

A Valtir approved adhesive anchoring system is required to securely anchor crash cushions. Each
approved adhesive kit contains adhesive, studs, nuts and washers. Both vertical and horizontal
assemblies are possible using an approved adhesive anchoring system.

Vertical Anchors

Note: Read all Valtir approved adhesive instructions before starting.

1) Prepare the Concrete Foundation

Warning: Do not allow anchoring adhesive to contact skin or eyes. See material
safety data sheet supplied with adhesive kit for first-aid procedures. Use only in
well-ventilated area. Do not use near open flame.

Warning: It is the responsibility of the installer to maintain a safe work area
including the use of standard work zone safety equipment & PPE: gloves, safety-
toe shoes, and eye / ear protection.

The anchor bolts (studs) that anchor the QuadGuard® M Wide Backup and/or Monorail
sections to the concrete foundation must be those shipped in the kit or of high strength steel
(120,000 psi [830 MPa] minimum tensile strength or equal). These studs must be set in
minimum 4000 psi [28 MPa] concrete. Allow the concrete to cure a minimum of seven days
before applying anchoring adhesive.

2) Drill Boreholes

Caution: It is the responsibility of the installer to consult OSHA silica
respiratory standard 29 CFR 1910.134 for debris removal from borehole(s)
and use Valtir approved adhesive to achieve optimum tensile strength. Do
not use diamond drill bits for drilling boreholes.

Use the Monorail(s) and Tension Strut Backup as drilling templates. Use a rotary hammer drill
to drill the boreholes 7/8” [22 mm] diameter to the recommended depth. See the approved
adhesive instructions provided with adhesive kit. Check ensure each borehole is drilled to the
proper depth and aligned with the part to be anchored per Anchoring Information table.

Anchoring Information

Stud Size: | Orientation Bit Size Minimum Depth Torque Medium

3/4xT7" Vertical 7/8” [22 mm] 5 3/4” [145 mm] 100 ft-Ib [136 N-m] | Concrete
3/4x6 1/2" Horizontal 7/8” [22 mm] 51/4” [133 mm] 100 ft-Ib [136 N-m] | Concrete

3) Clean the Boreholes

Blow the concrete dust from the borehole using oil-free compressed air. Thoroughly brush it
with a 7/8” diameter steel bristle tube brush and then blow it out again. If the borehole is wet,
completely flush it with water while brushing and then blow it clean to remove all water using
oil-free compressed air.

Note: Use of the Valtir approved vacuum drilling equipment is authorized to replace the blowing
and brushing requirement of Step 3.

Valtir.com 19 Revision F August 2022



4) Apply Approved Adhesive
Fill the borehole 100% full.

Caution: Fill borehole 100% full so it is even with the pavement surface per
manufacturer’s instructions.

5) Add the Washers and Nuts

Place a flat washer onto the stud then thread a nut on until the end of
the stud is flush with the nut (Figure 7).

6) Insert Studs in Boreholes and Wait for Adhesive to Cure

Push the stud down through the part to be anchored and into the
borehole.

Caution: Do not disturb or load the stud until the approved
adhesive material has fully cured (reference instructions
supplied with the approved adhesive kit).

7) Torque the Nuts

Figure 7
Once the adhesive has fully cured, torque each nut to 100 ft-Ib. Vertical Application

(Before Applied Torque)

Anchor Assembly Cautions

1) Steel rebar

If steel rebar is encountered while drilling an anchor bolt borehole, apply one of the following
solutions:

A) Use a rebar drill bit for the rebar only and then switch back to the concrete bit to finish
drilling into the underlying concrete until the proper borehole depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the project engineer.

B) Drill a new borehole down at an angle past the rebar to the proper depth. Anchor the
stud by completely filling both boreholes with an approved adhesive.

Valtir.com 20 Revision F August 2022



Horizontal Anchors

The horizontal approved adhesive kit is the same as the vertical kit.

Caution: Fill borehole 100% full so it is even with the vertical concrete surface
per manufacturer’s instructions.

1) Follow the instructions supplied with your approved adhesive kit
Apply approved adhesive to each anchor per instructions.

2) Add the Washers and Nuts
Put washer and nut on stud so the nut is flush with end of stud.

3) Insert each Stud with Washer and Nut into Borehole

Push stud with washer and nut into borehole.

Important: The stud should be flush with the top of the nut in both vertical and
horizontal applications prior to tightening (Figure 8).

I ) CORRECT

— /

\

A

INCORRECT

Figure 8
Horizontal Application
(Before Applied Torque)

Caution: Do not disturb or load the stud until the approved adhesive material has
hardened (reference approved adhesive kit instructions for hardening times).

4) Torque the nuts
Once the adhesive has fully cured, torque each nut to 100 ft-Ib.

Valtir.com 21 Revision F August 2022



TYPE Il CARTRIDGES
BACK CARTRIDGES

Figure 9 Plan View

- CT - “’-- - A—- = C r
N e )

|

Figure 10 Elevation View
6 Bay TL-3

KEY

1) Backup

2) Quad-Beam Fender Panel
3) Nose

4) Cartridge

5) Diaphragm

6) Monorail

Valtir.com 22 Revision F August 2022

J321/8”




How to Determine Left/Right
To determine left from right when ordering parts, stand in front of the system facing the roadside
obstacle. Your left is the system’s left and your right is the system’s right.

Counting the Number of Bays
One Bay consists of one Cartridge, one Diaphragm, and two Fender Panels. The Nose section is
not considered a Bay, though there is a Cartridge in the Nose of each system.

Note: There will always be one more Cartridge in the system than the number of Bays in the
system. To determine number of Bays, count Fender Panels on one side (Figure 11).

FENDER PANELS

LEFT

Figure 11
FRONT
System Orientation
Measuring the Width y
The nominal width of a Wide (flared) system is the width at the location shown (Figure 12).
The outside width of the system is approximately 6” [152 mm] wider than the nominal width.

Note: The outside width of the system is not the same as the width of the Backup.

Figure 12
Width of Flared System

Valtir.com 23 Revision F August 2022



System Assembly

Warning: It is the responsibility of the installer to ensure the assembly procedure
meets all appropriate OSHA and local standards.

1) Mark System Location

Locate the centerline of the system by measuring the proper offset from the fixed object.
Refer to the Drawing Package supplied with the system. Place chalk line to mark the
centerline of the system. Mark a construction line parallel to the center line and offset 6.5”
[165 mm] to one side as shown in Figure 13. The edge of the Monorail will be positioned on
this line.

Note: The concrete foundation must comply with the Manufacturer's Drawing Package supplied
with the system.

Warning: Location of system with respect to the roadside obstacle is critical and
dependent on the type of Transition Panel used. Please refer to the Drawing
Package supplied with the system for details.

/ /
CENTERLINE OF SYSTEM 7 B ¢ B
CONSTRUCTION LINE 7/ _ ~ 6.5” [165 mm]

//
/

// /
/o

Figure 13
(Top view of concrete foundation)
Locating Construction Line

Valtir.com 24 Revision F August 2022



2)  Anchor the Tension Strut Backup (Figure 14)

Place Tension Strut Backup and Monorail on foundation with side of Backup and Monorail
on the construction line and rear edge of backup mounting pad 4” forward of foundation
edge (p. 26). Verify that any applicable Transition Panels fit properly before anchoring
Backup. Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] anchor boreholes in foundation
using the Backup as template. Anchor the Backup to the concrete foundation using an
approved adhesive supplied with the QuadGuard® M Wide.

Note: Verify that any applicable Transition Panels fit properly before anchoring Backup.

Caution: Every hole in the Backup and Monorail must be anchored by a stud
using an approved adhesive.

> TENSION STRUT BACKUP

APPROVED ADHESIVE
WITH 3/4x7 ANCHOR ASSEMBLY

Figure 14
Anchoring Tension Strut
Backup to Foundation
3) Anchor the Monorail
Monorail Placement for Tension Strut Backup (Figure 15)

Place Monorail on foundation with side of Monorail on construction line. Orient the Monorail
so the Monorail tongue faces the Backup and inserts into the backup monorail.

Warning: Improper alignment at the Monorail splice joints may prevent proper
system collapse during an impact (p. 26, Detail A).

It is important to align each segment of Monorail from the back to the front of the system

within (x1/4” [6 mm]) along the length. Anchor each Monorail section using the Valtir
approved adhesive kits provided.

Valtir.com 25 Revision F August 2022



4” [100 mm]

TENSION STRUT BACKUP MONORAIL 3/4x7 ANCHOR
,/ /'/ .l':‘
o © :Ao é ° o© ol ]o or { o [o / ol a r//VCENTERLINE
CH _;‘Ls_"__"_P.'___lP.__i_:E__é____J[.°___°]L_,‘_‘_°_;
\ CONSTRUCTION LINE

.
CONCRETE PAD

Figure 15
Backup and Monorail Location for Tension Strut Backup

Important: Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] boreholes using the
Monorail as a template. Do not drill through foundation.

Top surfaces
must be flush™~~_

o

o)

Tongues must be

Valtir.com

] =~ Detail A fully inserted and
mg ! Y é flush
ol

\\ 4 v
Figure 16 )
Rail Height and Alignment Detail A
ANCHOR
— /'y
NUT — —
‘ CAUTION: 1 1/2” [38 mm]
WASHER — i Maximum Anchor height
A
\ BACKUP OR MONORAIL
ROADWAY-
Figure 17

Final Anchor Height
(After Applied Torque)

26 Revision F August 2022



4) Attach Side Panels and/or Transition Panels to Backup Assembly

A. Attach Hinge Plates to Backup (three (3) places on each side of Backup) using a 5/8”
rail bolt, lock washer, and hex nut.

B. Attach Transition Panel or Side Panel to Hinge Plate using a 5/8” rail bolt and rail nut
(two places - top and bottom holes only). See Backup Assembly drawing(s) below.

C. Attach diagonal brace to Side Panel or transition and Backup using 3/8” a hex bolt, lock
washer, and hex nut (two (2) places per brace and four (4) places per side).

D. Secure each diagonal brace set in two (2) places with a 3/8” hex bolt, lock washer, and
hex nut (Figure 18).

Note: A Side Panel is unnecessary when a Transition Panel is used.

Assembly Tip:

Use a drift pin to align the center hole of the Side Panel with the center hole of the Backup
before inserting the Rail Bolts.

TENSION STRUT BACKUP

S
-‘.;.:( ¢ ’//

NS DIAGONAL BRACE (INNER)
3/8x3 1/2 HEX BOLT

|

|
3/8 LOCK WASHER-— « 5/8x4 HEX BOLT

3/8 HEX NUT
~

DIAGONAL BRACE (OUTER)

3/8x3 1/2 o UL |}
y  HEXBOLT

) 5/8 LOCK WASHER
5/8 HEX NUT (SMALL)

HINGE PLATE 5/8 RAIL NUT (LARGE)
WIDE SIDE PANEL

3/8 LOCK WASHER

3/8 HEX NUT
5/8 RAIL BOLT

Figure 18
Side Panel/Transition Panel Attachment

Valtir.com 27 Revision F August 2022



5) Attach Monorail Guides
Attach Monorail guides to Diaphragm as follows:

Insert 3/4x2” G8 hex bolt through Monorail guide and Diaphragm with a shim placed
between them and oriented as shown in Figure 19. Secure with 3/4” lock washer and 3/4”
hex nut (typical 4 places). See the Diaphragm Assembly drawing supplied with the system.

Repeat process for each Diaphragm.
6) Attach Diaphragms

Orient the widest Diaphragm so that the front face of the Diaphragm shape faces toward
the Nose of the system as shown in Figure 20. The widest Diaphragm must be attached
closest to the Backup with each subsequent Diaphragm being progressively narrower.

Important: Slide the widest Diaphragm all the way to the Backup to ensure the
system is able to collapse properly during impact. Once verified, slide the
Diaphragm forward to 36” [914 mm] in front of the Backup.

Orient and slide all other Diaphragms onto Monorail and position each approximately as
shown in Figure 21.

_ TOWARD NOSE
N —
BACK | L. 4 FRONT

\
“QUAD-BEAM

MONORAIL GUIDE <

SHIM -~
Figure 19 Figure 20
Monorail Guide Attachment Diaphragm Orientation
367 [914 mm] _ DIAPHRAGMS 15t DIAPHRAGM
r TYPICAL 7 ) N \
! = B l;j:) ;11) ;“
> ~y Bay3 %, Bay2 *; Bay1 “4 Nose
B\ & ; i 8
- ....,.\...- ,Iﬂ‘?EC-A_A' g et ;:&4{. == 2= =
FRONT FACE OF BACKUP MONORAIL

Figure 21
Diaphragm Spacing

Valtir.com 28 Revision F August 2022



7) Attach Hinge Plates to Diaphragm

Attach Hinge Plates to each Diaphragm so the hinge pivot is toward the front of the system.
Insert 5/8"x4” hex bolts through all hinges. Secure each bolt with 5/8” lock washer and heavy
hex nut (Figure 22). (Typical three places per side on Diaphragms 2-6) Insert Full Length Pin

and secure with 1/4x1” bolt and hex nut on 1t Diaphragm (Figure 23). See pages 48 and 49
for additional information.

5(8 HVY HEX NUT
5/8 FLAT WASHER

FULL LENGTH HINGE PIN

HINGE PLATE [ /

5/8x4 HEX BOLT

1/4x1 HEX BOLT
Figure 22 - Hinge Plate Diaphragms 2-6 Figure 23 - Hinge Plate 15t Diaphragm

8) Attach Fender Panels

Important: Do not mix the 5/8” rail nuts (larger) with the 5/8” heavy hex nuts
(smaller) (Figure 24).

1— 1147 [32 mm] 1-1“6 [27 mm] FEﬁE/R P'L}NEL 5/8 RAIL NUT (LARGE)
~ " _HINGE PLATE
N ~— A 55
RAIL NUT W/RECESS HVY HEX NUT o °
(LARGER) (SMALLER) 5/8 RAIL BOLTS
Figure 24

Figure 25 - Hinge Plate to Panel
Rail Nuts are Oversize

Important: For proper impact performance, Wide systems must use Hinge
Plates.

Valtir.com 29 Revision F August 2022



Note: Starting at the Backup, attach left and right Fender Panels shown below in Step(s) 4 & 5
with each tapered end pointing toward the rear of the system.

Step 1

Place the Fender Panel so that the center of the slot of the backup Hinge Plate is lined up
with the approximate center of the slot in the Fender Panel.

Attach Mushroom Washer Assembly as shown in Figure 26, Detail A, and B. Do not tighten
fasteners at this time. This first step helps balance the Fender Panel.

Step 2

Slide the Fender Panel forward until the holes in the Fender Panel line up with the holes
in the forward Diaphragm Hinge Plate.

Step 3

Use a drift pin to align the center hole of the Fender Panel with the center hole of the
Diaphragm Hinge Plate.

Step 4

Attach the front of the Fender Panels to the next Diaphragm Hinge Plate using two (2) rail
bolts and large hex nuts per side. Use only the top and bottom holes and leave the center
hole open until the next Fender Panel is attached.

6” DIE SPRING

5/8 RAIL NUT (LARGE)

BACKUP _LAST DIAPHRAGM

: &) 8 )
5/8x4 G5 HEX BOLT 5t
MUSHROOM WASHER , —_ "
2
Y bl & }
{ S 5/8 LOCK WASHER
S/8x8 112, G8 Kl 5/8 HEX NUT (SMALL)
FLATHEAD SOCKET SCREW FENDER PANEL &

Figure 26
Wide Fender Panel Assembly

Valtir.com 30 Revision F August 2022



Step 5

The Mushroom Washer must lay flat against the Fender Panel with its standoff completely

through the Fender Panel slot (Detail B).

DIAPHRAGM
OR BACKUP

LONG SLOT IN
FENDER PANEL

6” DIE SPRING

....... Wk
rrrrrrr Wadl

MUSHROOM
WASHER

FENDER PANEL
HINGE PLATE

Detail A
Mushroom Washer Attachment

MUSHROOM
WASHER

5/8 RAIL NUT (LARGE)

FENDER PANEL

CORRECT INCORRECT

Detail B

Mushroom Washer Orientation

Important: Starting from the Backup, attach and tighten each Bay section one

at a time.

Step 6

Check Diaphragm spacing to ensure 36” [914 mm]
between rear faces of consecutive Diaphragms as
shown in Fender Panel assembly drawing (Figure
27).

Step 7

Once proper spacing has been achieved, tighten
the Mushroom Washer Assembly (small hex) nut
until it reaches the end of the screw threads.

Assemble the remaining Diaphragms and Fender
Panels following the same procedure.

Tighten rail nuts (large hex) at the front of the
Fender Panels. Ensure the rail bolt shoulder is
seated within the Fender Panel slot.

Valtir.com 31

DIAPHRAGM
OR BACKUP

.| BAY SPACING
36” [914 mm]

Figure 27
Proper Diaphragm Spacing

Revision F August 2022



9) Attach End Cap

Attach the End Cap to the front of the first Monorail segment, as shown below and the
Monorail Assembly drawing.

MONORAIL

5/8 LOCK WASHER

5/8 HEX NUT

END CAP

Figure 28
Monorail End Cap Attachment

Valtir.com 32 Revision F August 2022



10) Attach Lower Cartridge Support Brackets

Attach lower Cartridge Support Bracket to the front and back of all Diaphragms and also to
the front of the Backup as shown below.
Mount Cartridge

Support Bracket
DIAPHRAGM

™ ——

0 RS N,
7 \
/ \
0 P / < ‘\
o1l { = 1 — !
2T \ !
/) \; \ /

S ( N J )
i ‘ Cartridge Support \\é“ \'\.'\/I\' J//@/J

(% _

I
\

Bracket

Figure 29
Lower Cartridge Support Bracket Assembly

TENSION STRUT BACKUP

~ STEP1
Attach Cartridge
Support Bracket

STEP 2 \ o
Attach “Keeper” -

TR TN

j - CARTRIDGE SUPPORT BRACKET

Figure 30
Cartridge Support Bracket Assembly
(Tension Strut Backup)

Valtir.com 33 Revision F August 2022



11) Nose Assembly

STEEL NOSE ASSEMBLY

Views A-D

Figure 31
NOSE ASSEMBLY (p. 54)

A. Pre-assemble each Nose Assembly half with 5/8x5” hex bolt, 5/8x1 3/4” flat washer,
bar washer, 3/4” schedule 80 pipe, and 5/8” rail nut (three (3) places per half (Detalil
A & B). Tighten.

B. Join both pre-assembled Nose halves with Cartridge Support Nose Bracket using
1/4x3/4” hex bolts and nuts in six (6) places (Detail B & C). Tighten.

C. Fasten Pull-Out Brackets to front Diaphragm with 5/8x2” hex bolts and rail nuts.
Tighten (Detail D & E).

D. Attach Nose to Fender Panel and Diaphragm Hinge Plates with 5/8” rail nuts. Adjust
Nose assembly height so top front Nose is 32 1/8” above the concrete pad. Tighten
all six (6) nuts (Detail F & G).

E. Install Type | Cartridge insuring directional arrow is pointing to front of system.
F. Attach Hold Down Bracket to front of Nose with 5/8” fasteners (p. 36).

Detail C

LEFT NOSE
PANEL

BAR WASHER CARTRIDGE SUPPORT

NOSE BRACKET

RIGHT NOSE
PANEL

5/8x5 HEX

BOLT Detail A

5/8x1 3/4 3/4 SCH 80x2 5/16 PIPE
WASHER

Detail A Detail B
Valtir.com 34 Revision F August 2022



HINGE PLATES

PULLOUT BRACKET

1/4x3/4 ]
HEX BOLT * ]
Cs
\ a’v
1/4 HEX NUT NN
0
5/8x2
HEX BOLT
Cartridge Support
Nose Bracket .
Detail C Detail D

Steel Nose not shown for clarity

NOSE PANEL

PULLOUT BRACKET
5/8 HEX NUT

5/8 RAIL NUT

Detail E Detail F
diaphragm showing nuts against
Hinge Plates

Valtir.com 35 Revision F August 2022



Note: Detail G shows proper placement of Nose Cartridge Support Bracket.

321/8”

NOSE CARTRIDG
SUPPORT BRACKET

Y

Note height of the Nose
Cartridge Support Bracket.
The Nose Cartridge sits at
the same level as the other

Detail G ;
Cartridges to the rear.
3/8x1 HEX BOLT
3/8x1 HEX BOLT
CARTRIDGE
HOLD DOWN
BRACKET 3/8x2 FLAT WASHER

3/8 FLAT WASHER

3/8 HEX NUT

A\ ' ! Y
Figure 32

Hold Down Bracket Assembly

Q\NS WASHER

3/8 HEX NUT

ANGLE BRACKET

Valtir.com 36 Revision F August 2022



12) Checking the System Assembly

Ensure all fasteners are properly tightened throughout the system (anchor bolts, etc.). See
torque requirements below. Check all Fender Panels. If they do not fit tightly against the
underlying Panel, system realignment may be necessary (Figure 33).

Important: Top of Steel Nose is 32 1/8” above grade (p. 36).

Warning
Anchor Torque and Clearance Requirements

Torque Requirements — 100 ft-b.
Anchor clearance above nuts — Figure 17, p. 26

Fender Panel Critical Clearances
Fender Panel Gap Wide — 1.00” [25 mm]

MAXIMUM GAP = 1.00” [25 mm]

/
UNDERLYING FENDER, FENDER PANEL
TRANSITION, EXTENSION

OR SIDE PANEL

- »/’V’/

Figure 33
Fender Panel Gap

13) Cartridge Placement

The Nose Cartridge must be the same height as every other Cartridge. To complete the
assembly of a QuadGuard® M Wide, place the appropriate Cartridge in each Bay of the
system. Type | Cartridges are placed toward the front (Nose) of the system; Type Il
Cartridges are placed toward the rear (Backup) of the system (p. 22).

Warning: Placing the wrong Cartridge in the Nose or Bay(s) could result in
unacceptable crash performance per MASH criteria and cause serious injury or
death to occupants and/or bystanders in the event of a vehicle impact.

Important: The QuadGuard® M Wide is a six (6) Bay configuration.

Valtir.com 37 Revision F August 2022



QuadGuard® M Wide Final Inspection Checklist

Site Location:

Date:

Inspector:

Refer to the QuadGuard® M Wide manual and / or drawing package.

N e e A e Y Y O A N [ I B N B

]

Clearance of 30” behind rear Fender Panels for stroke (p. 17)
Anchor nuts are torqued to 100 ft-Ib. (p. 19)
Cartridges are level and the same height in each Bay (p. 22)

Correct Cartridge is placed in each Bay and pointing to front of system
(p. 22)

Every hole and slot in Backup and Monorail is anchored (pp. 25 - 26)

If no transition, side panels at backup are required (p. 27)

Anchor stud(s) are 1.5” maximum above the pad) (p. 26)

Monorail guides are attached to Diaphragms (p. 28)

Diaphragm Shims installed between Diaphragm & Monorail guides (p. 28)
Each Fender Panel has a tension Die Spring (p. 30)

Mushroom Washers seated in slots (p. 31)

Monorail has End Cap attached (p. 32)

Front of the Nose assembly is 32 1/8” above concrete pad (p. 36)

Nose Cartridge is at the same height as Bay Cartridges (p. 36)

Cartridge Hold Down Bracket is secure and engaged with Nose Cartridge
(p. 36)

Fender Panel gap is maximum of 1.00” [25 mm] (p. 37)
Bolts and nuts are properly tightened (p. 37)

System is clear of debris

Valtir.com 38 Revision F August 2022



Maintenance and Repair

Inspection Frequency

Inspections for QuadGuard® M Wide are recommended as needed based upon volume of traffic
and impact history. Visual Drive-By Inspections are recommended at least once a month. Walk-
Up Inspections are recommended at least once a year.

Visual Drive-By Inspection
1) Is there is evidence of an impact? If so, perform a walk-up inspection.

2) Are Cartridges properly seated on the Support Brackets? All damaged Cartridges must
be replaced.

Warning: See Cartridge placement instructions on page 22.

3) Steel Nose is properly attached and 32 1/8” above grade (p. 36).

4) Note the location and condition of the QuadGuard® M Wide and the date of visual drive-
by inspection.

Walk-Up Inspection Checklist

[J Clear and dispose of on-site debris.

(1 Clear and remove excessive dirt from around the Monorail and Diaphragm feet.

[l Bolts are tight and rust free.

O Anchor bolts are securely anchored.

[J Diaphragm Legs are straight.

[ All Mushroom Washer Assemblies are flat and properly seated through Fender Panel slot.

[l Fender Panels and Transition Panels should nest tightly against the system.

[0 Cartridges have not been damaged and are properly seated on their Support Brackets.
To ensure intended speed characteristics, partially crushed Cartridges (due to low speed

impacts) must be replaced.

[1 Make all necessary repairs as described above. See Post-Impact Instructions for more
information on next page.

[0 To determine if a product should be replaced or is potentially reusable, a trained engineer

experienced in highway products and directed by the DOT, or other appropriate local
highway authority, must be consulted.

Valtir.com 39 Revision F August 2022



Post-Impact Instructions

Important: Valtir makes no recommendation whether use or reuse of any
part of the system is appropriate or acceptable following an impact. It is the
sole responsibility of the local highway authority and its engineers to make
that determination. It is critical that you inspect this product after assembly
is complete to make certain that the instructions provided in this manual
have been strictly followed.

1) Deploy appropriate traffic-control devices.

2) Ensure all anchor bolts have remained firmly anchored in the roadway surface. Replace
any loose, broken, or pulled out anchors.

The performance of the system during an angle impact depends on a properly
anchored Monorail.

3) Clear and dispose of any debris on site.

4) Ensure the Mushroom Washer Assemblies are intact so the system can be restored to its
original position.

Caution: Use eye protection and gloves when refurbishing the Mushroom
Washer Die Spring Assembly. Do not place fingers underneath an assembled
Mushroom Washer. Parts may suddenly shift and fingers may be pinched. If the
Die Spring is still under compression as the nut is nearing the end of the bolt, to
prevent injury make sure that the Die Spring is restrained with a clamp so it does
not suddenly release when the nut is removed from the Mushroom Washer Bolt.

5) The Diaphragm Support Legs are all properly attached to the Monorail.

6) Remove the Nose Assembly and attach a chain to the Pullout Brackets on the first
Diaphragm (Figure 34). Attach both ends of chain to a heavy vehicle (such as a 1 ton

pickup).

Valtir.com

Warning: Stand clear in case chain breaks or becomes disconnected.

Figure 34
Pullout Brackets

Important: Slowly pull the system forward to its original length. Have someone
watch the repositioning to ensure undetected damage does not cause the
Diaphragms to bind or pull out improperly.

40 Revision F August 2022



7) Remove all crushed Cartridges.

8) All Diaphragms are in usable condition. Diaphragms which are bowed or have bent legs
must be replaced.

9) Each Fender Panel is properly attached with Mushroom Washer Assemblies. Damaged
Fender and Transition Panels must be replaced.

Warning
Anchor Torque and Clearance Requirements

Torque Requirements — 100 ft-Ib.
Anchor clearance above nuts — Figure 16, p. 26

Fender Panel Critical Clearances
Fender Panel Gap— 1.00” [25 mm]

10) Check the gaps between Fender Panels. The maximum gap allowed for these
overlapping parts (including Fender Panels overlapping Panels behind the system) is
1.00” [25 mm].

Important: Ensure the Mushroom Washer rail nuts are tightened to the end of
the bolt threads. If the gaps between the Fender Panels are still too large, it may
be necessary to replace bent parts.

MAXIMUM GAP = 1.00” [25 mm]
\ | S N N\
A T\ A
A \ \ S

\

o

L \ \
% FENDER PANEL

N
UNDERLYING FENDER,
TRANSITION, EXTENSION

OR SIDE PANEL

A

Lz

Figure 35
Fender Panel Gap

11) Replace all crushed Cartridges and damaged Cartridge Support Brackets. See Cartridge
Placement on page 21.

12) Remove damaged Nose Assembly. Attach the new Nose to the first Diaphragm. See
pages 33 - 35 and 53 for Nose attachment instructions.

13) All bolts on the system are adequately tight.
14) Site is free from debris.
15) The QuadGuard® M Wide is now ready for use.

Valtir.com 41 Revision F August 2022



Parts Ordering Procedure

Make a list of all damaged parts from the System Assemblies section in this manual (p. 7 — 13).
Answer the following questions in the spaces provided. This information is necessary to receive
the proper parts.

LKQuad ard® ge Orde D ° atlo 3
Description: Choices Fill in this section
Transition Panel Type? e Quad to W-Beam Guardrail
e Quad to Thrie Beam Guardrail
Transition Panel Types (pp. e Quad to Safety Shape Barrier
14 & 15). ¢ Quad to Single Slope Barrier
Include Transition options for | o Quad to Vertical Concrete
both sides if necessary. End Shoe
How to Determine Left/Right |  None
is on page 23.

Warning: Use only Valtir parts that are specified herein for assembling,
maintaining, or repairing the QuadGuard® M Wide. Do not utilize or otherwise
comingle parts from other Valtir systems. Such configurations have not been
tested, nor have they been deemed eligible for use. Assembly, maintenance, or
repairs using unspecified parts or accessories is strictly prohibited.

Valtir.com 42 Revision F August 2022



Drawings

s

N-YAJSLINHD

dnyoeg jnu)g uoisua] apip N oP4eENSpPEND

viov T T N-UAOSINGD, ] @ﬁ

A1anassy 3soN (9)

SLINN 40 'ON

3dAL ISON Tvaonow (7)

989819 Qvd 3134ONOD J18vVLI33S ~ d33dSNoIs3a T3Nvd ¥3aN34 (B)

1£9529 ASSV TIVHONOW 103r0¥d HI
ONIMYHA FIVOS LON O | yu535.0u1.any St v siA Swev ol onamonovswoswama | 92629 ASSV dN¥iovEa avd 31389N00 (D) WovaHavia (2)
bionl swatammin v omang anonssweossma | e o0 POl H3QNO SIS
4NYOVE LNULS NOISNAL /M MPIN-YADS LNAO 0102/82/9 1S | zzesz0 ASSY ISON RYIES dnove (9) 30arLvo (D)
=2 816,29 LIM WIHS NOVYHAVIQ
WILSAS 3AIM N ,AHVYNOHAVYNO TEVLAIS o] O 2bpupuels | yegsz9 ASSYWOVEHdvia S 3IONId3Id3d AN
€ | ¥ [z9] 0oL L.o-l2] ov'9 [.8-02] Lo-zzl 129 (516229) 69001 WD 9
€ 13A31 LS3L HSYW OL 31S3L N338 SYH WILSAS AVE-9 3AIM W Q¥VNOAYND FHL "2 I13dAL | 13dAL [HAIN_ujuit A iz i 7 FGON
S3IOQIILYVO 40 ON_| 033dS NOISIA XVIN | _HIONI1avd _|HIONT 1 IAILO3343 | HIONITWILSAS | HIAIM 691 €S, | SAVE
‘AT3LVHVdIS
H3IQHO “YITWNN TIAOW NI GIANTONI LON Faiv SIMGWISSY ISON ANV “TIVHONOW ‘dNdove 9
[es] 9v€L NVHL ¥31VIYO SHLAIM ¥O4 SNOISNIWIA %0078 3LIYONOD 3ANINWOOTY
HO4 £06/29 ONIMYHA 33S 'QIATIIHS ONIZE LOIFE0 IHL OL WILSAS OLW QHVNOAVND
3HL WOYH NOILISNVYL FLYNOIAY NV ATddNS TIVHS HINOLSND FHL ‘AMVSSIOIN FHIHM 'S
“b2£9-€2€ (888) LV LNIWLHVAIA FOIAYIS YIWOLSNO ¢ 3LON 338 -
ONITIVO A8 318VIIVAY 38V TVANVIN IA08Y 4O S3Id0O ONV NOILYWHOANI “3LIS NIAID lsv] 0zeh
V 1V WALSAS V ONIOV1d F0438 SNOILLVLINITNOISIA ANV SOILSINILOVEVHO FONVINHOATd
LOVAINI S 40 NOILI¥OSIA ¥ HO4 . IVANVIN LONAOYd WILSAS JAIM W Q¥¥YNOAYND. 3HL 33S v )

"LNIWLNGY ¥O

TIVM 3L3-¥ONOD V SY HONS FUNLONYLS FT1GVAOWNI NV LSNIVOY A3 TTVLSNI AVd 313HONOD
.8 ONISN NIHM @3HINOIY LON SI X008 HOHONY "ONO1[.0-05] W ¥Z°'5L A9 3AIM [.0-Z4]

W 99'¢ 1SV LV ONIINSYIN ‘AVMAYOY FLIHONOD "O'd [ISd 000%) BAW 82 A3OHOANITH-NON

"NIW [00°8] 002 YO AVd 3LIYONOD "O'd [ISd 000] B4 82 A3DHOANIZH NIW [00°9] 0G4 -

"NIW [00°0€] 292

LOVdII NOdN YVMYVIY 3aI1S OL STINVd ¥3ANI4 ¥Y3Y Y04 3AVIA 39 TIVHS NOISIAONd

"JONYWHO4Y3d
LOVdNI ¥3d0dd FYNSNI OL SANYISI ANV SE4ND 11V 40 TYAOWIY SONIWNODOIY

HIHUNLOVANNYW ‘3AIND NOISIA 3AISAVOY +10Z OLHSYY IHL HLIM FONVITdWOO NI *
S3LON

[og] 516

o«
-

¢3LON33S

[
z >
3
N
&
L Y
9310N33S( § 9 310N mmwe °
- -
378v.L 33S - HLON3T dvd
378V.L 33S - HLONITWILSAS
—
378V.L 33S - HLON3T 3AILO3443 [¥] zoL
g i
OldavaL)> P
o 12
9
m
<
£ o) B3
N = = = = =, ey = = g
2 B — e —— _——— T
& opanepend) . pareperd Jpanpund) jun paroperd sl (e parcperd sl [Jumn panepund) = panepend w &
m
N
£ 45 b4
m
O3Vl > 1
93ION33S( § L € L
14
931O0N33S( 9

F August 2022

ision

Rev

43

Valtir.com



989819 Ped 8}310uo)

vioo 9 989819
dNXOVE LNYLS NOISNIL
Y04 avd 3134ONOD ONIMYHA 31¥0S LON 0a
"
MPI9g98LY
W3ILSAS A¥VYNOAVNO
‘0Vd 3HL 30 LNOY¥H JHL LY S%0018 YOHONY HLIM 318V.Ld300V 34V SNOILONYLSEO ANNOYO MO138
HLIM SAVd 31340NOJ ONILSIX3 "aVd 3134ONOD 40 ¥OVE LV G3AN3IWWOD3Y SI NOILYOOT X009 HOHONY 'Z
"SOVE OL LNOYS WO¥ %Z NVHL 3HOW A¥YA LON ANV %8 0330X3 LON TIVHS a¥d 40 3d0TS SSOMO 'L
S3ILON
_A lo'st] 0zzL 14
M3IA NOILVATTS I
4
&
['14"NO/Sq1 S¥1] /B pZEZ "HOOT8 HOHONY ANV g
avd 31340NOD "0°d "WNIWINIW ['S"d 000¥] dW 82 o
} / V-V NOILOTS
<
————ee— e S S e |
I _on_wﬂ ﬁ [o m_og _A
.
L N n L L
ﬁ Y Y7 Y 7 _ !
[
SY3IN3O [0'v2] 019 LY a &
SHva3y [6#] wwgy ~ 3
(378vL 338)7 Qa30VdS ATIvNO3 2 2
SYva3y [6# wwgl ¥yno4
v [s#]
AATIA NV 14 —
MIIANYId lozalszs1
——— e
[o€l oz [o€l 92
= —_——=c === —_——=—= —_——=—= —_——a——f— HHun+H —_—————e——x i
e e e ||||__|||_||||||||1 2 Iyl ge'e 1.8-£22) 2189 1.0-6€) 68°L1 L
: __ __ S S " i_ __ __ _ m lzvlsLe (.0-802] 0v'€9 L.o-9gl 2601 13
| & lovlvoe Lg-881] 1545 Lo-ggl s0°01 oL
F””“__””H“_”“HH | — === ””HLT”””“_F”H”“__“” —_—————— 2 1€ 18z L0211 €225 1.0-0€1 ¥1°6 6
| I | | [ | _ lg'€1 992 l.eest] vaoy Lozzlees g
[ [ _ f _ I : L
R R T N Y N SO (P S HN - 9
> — . Y L.0-£0Ll6€1E S
L.8-g8] 0552 v
SHLON31 avd 11V ¥04 3903 WO¥4 Qvd 40 3903 Yva3d WOY4 [029] 5251 NID38 walzet 10891 €202 <
[0°€) 92 1v ¥va3y (c#] wwal 30v1d v SY3IN3O [0'v2] 019 L ¥va3y [64] ww gy L'zl 65t Le-8tl £8vL 1.0-6] v22 z
(LZlBg'L L.g-8rl eg'pl [.0-6] 22 1
[:SQUVAl W [uy] w [y w
avd NI 31339N0D SAvE
40 SQUVA Q3YINDIY ¥YE3Y | (HLONIT1 avd) [ 45 0N

318YL

44 Revision F August 2022

Valtir.com



989819 1eqay/m .8 ped 9}910U0) S1

BRI

viez ] 8 ] 989818 _mmv:mmw

dNXOvd LNY1S NOISNIL
04 HYGTY HLIM
avd 313-INQD .8 TYNOILJO ONIMYHA 3T70S 10N 0

Mprogegle zL0zi2ik 1alyang "W

WILSAS,advNOavND

YIINIONT L23rodd IHL AG AHYSS30aN

Q3NIWY3IL30 SV 0300V 39 1SN S1H0ddNS FAYHD MO39 TYNOLLIAAY ISIMHIAHLO FHUNLINHLS
ONILSIX3 NY OL 311 HO LSNIVOY 03 1T¥LSNI 38 LSNIW O¥d "LOVdII NY ONIHNG ONIAITS LNIAIHd OL 2
HMOVE OL LNOHd WOYL %Z NYHL FH0W AYYA LON ONY %8 d332X3 LON TI¥HS avd 40 34075 S5040 |
‘S3LON

M3IIA NOILVATTE

['14 "NDr5q71 G L] WiBY PZEZ MO0 TE HOHINY ONY
Avd 3LIHONOD O'd "WNININIK [1'S'd 000F] edin le/‘

Revision F August 2022

45

5 g-9 NOILO3S
&
s
k=
4 jc‘m_ 9L loel EJ _A
T i
S e 2]
M3IIA NV1d T a4 £ A ' N
SH3LN3D 0921019 Ly o 8
(378v1 335) 7 SuvaT [5H wwgl / =B
d - - 030vAS ATvNoT / s5la
[o°zol 551 SuveaY (4] wwgl ¥nod
| f—— e —-—
loelgz loel oz
o_ - 44—t
1 | 8
_7 : I+ _7 Iz
— - - — — — — — — I =2 el 0e L.g£22) 21'89 L0-6e168°LL 2L
_ : i : : lgelsz [.0-.802] 0¥'€9 [.o-9g] 26701 13
_ : i : : Eelsz [.8-881] 1545 L.o-£€190°0L oL
—————— ——————{— —t———f———————— e ———— — loelez L.0-g4L] €228 6
ez Le-esilveor [
e vzl L [.o-8€1] 90°ZF L
SHLONIT a¥d 11% 804 3903 WOY4 q LegLilzlge 9
[oelos 1v wvaay [s#] wway 30v1d Losoer e 5
avd 40 3903 ¥ve3 WowA (028l 5451 NI938 Zia
SHILN3D [0F2] 019 LY Hva3Y (54 ww g1 L.g-£8 0§62 [
lZ1so L.o-g9l €202 €
60l 20 [,8-8%] €8 FL [.0-8] +£°2 4
l6'0l 20 L.e-8rl e8'¥L Lol s ]
l:SOHVAl W [ury] w oy w
avd NI 3134ONOD SAve
10 SQUYA 034INDIY ¥YEI |(HLONTT avd) .| 35 0N
J7avL

Valtir.com



989819

1eqay/om .8 ped 9}910uo0) S1

NN =

dNXOVE LNYLS NOISN3L
HO4 ¥va3d LNOHLIM
avd 31340NOD .8 T¥YNOILJO

ONIMVHJ 3T¥0S LON Od

MprogosLo 2102wzl J9yang ‘W
WILSAS,AHVYNOAVNO Lioeioziz ir sefer ‘g
'Z133HS
NO NMOHS SY @Vd 30HO4NIZY 'ONDOVYO LNIATH OL 'SIONVYHO I¥NLY¥IdWIL OILYWYEA
HLIM LNIWNOYIANT NI 30V 1d NIHM YOVHO AVIN LNIWIDHOLNISY LNOHLIM SAYd 3L3HONOD €
“433NION3 LO3rodd 3HL A8 A¥YSSIOIN
Q3NIWY3L3a SY 43aaY 38 LSNW SLYOJdNS 3avYO MO138 TYNOILIAQY ISIMYIHLO "FUNLONYLS
ONILSIX3 NY OL Q311 ¥O LSNIVOY A31I¥LSNI 38 LSNIW Avd ' LOVJII NV ONIYNA ONIAITS INIAIYD OL 2
30V OL LNOY WOY %Z NYHL JHOW AYYA LON ANY %€ G330X3 LON TIVHS avd 40 3d01S SSO¥D 't
:$3LON
M3IA NOILVATTT
(14 'NO/sq1 5v1] Wi pzeg
‘avd 3LIHINOD "O'd "WNWINIW ['1'S'd 000t] edW 82
|| /
13 7
!
[ N
S
3
®
2
0-O NOILO3S
M3IANNVId 8
®
e - [
(318vL 338)1 =
o} S _ N
_ i
|
|
_ 5
S
S S ] =
| S
“ 6eloe L.o-6el68°LL [
! o€l sz [.0-9¢] 2601 1
_ eglgz L.o-g€l 90°0L 0L
elee L.0-0€l 1 '6 6
o] 22z [.0-22)€2'8 8
rzlgy Lo-velzes L
zlgl Lo-12lov'9 9
gLy Lo-81l6v'S S
5]z Lo-S1 267 ¥
[z1160 21199 €
[60] 20 L.o-6lvee z
601 20 ]
[:SQ¥vAl w
avd NI 31349N0D SAvE
40 SQYVA 40 'ON
319vV.L

F August 2022

ision

Rev

46

Valtir.com



8249129

dnyoeg jnag uoisua |

BEEN 825129

n ]

&=

1NYLS NOISNIL ‘ATaWISSY dNXMOVE

ATAVH advYNOaAvNO

ONIMYHA 3TVOS LON 0d

MPIgTsLz9

0z0z/sziz
)

U803 'g

£25.29 VIN 216129 .69 3dIM W 90
025429 125929 665709 .06 SHOD lIDD '90
615429 025929 965¥09 W69 SHOD ‘19D '90
HOHONY ON | YOHONY .8} | YOHONV .. | HLAIM W3LSAS
318VL

90'LdNS 39014 .LHVD HVE ONINOOT

)

90'N/8 SL'LdNS LYVO'L3INOVHE

O'SPHOLX VO ZIXTXZ LS 131

143

O'SYH'0LX VO ZIXW/E LXP/E L LS T3 L

€l

OD'13INVd ¥3AN34'I1VY1d IONIH

zl

VEISY LNN XIH AAH .8/G

13

9'8/5'MO0THIHSYM

0l

9'6O'PX8/S'XH L1089

O'ZX8/5 VY 1109

1IVY'9'8/6'XH LNN

{p)' XpiE IWOEE I LTIH' LIN HOHONY

9'8/£'MO0THIHSYM

9'8/E"XH'LNN

9'6D'AVIYHL 1TV'Z/| £X8/E'XHLT09

afo|s|w|o|~|o

9'30IM'OD'3AIS 13NV

IYOIA/M'IAIM'SL'dNHOVE

NOILdI¥0S3a

W3Ll

1817 S1¥vd

ATINVY4 @dvNOavno

Revision F August 2022

47

Valtir.com



1€9629 Ajquiassy |lelouoy

NPT

el Tv _ 1£95¢29 _@nlm

ONIMYYA 3T¥OS LON Od

MpI'L£9G29
OD'ASSY TIVHONOW T4 e 2030

WILSAS ,AdVNOAYNO 0202/SHT uoIBUIPPET M

auvg) i)

'¥2-0v-G€ ONIMYNEA 338 'SWILSAS ZO W04 '+
"NOILO3HIQ YO Y3INIONT LOIrodd XSY ‘3¥NLIONYLS X030 ¥ NO G343LNNODN3 SI ¥va3d 41 LI HONOYHL 11140

(dNXOVE 20 ¥O LNYLS NOISNILIA) 'avd 3L3YONOD "0'd V NI Q3¥ILNNOONS SI ¥va3y 41 15°61 %4 40 HLd3A V OL 030038W3 38 LSNW ANLS ANIAI €
EVeINZERER "MOVE OL LNOYH WOY %2 NVHL FHOW A¥YA LON ANV %8 A330X3 LON TIVHS aVd 30 3d07S SSOND 2

'Z 133HS 335 (6 W3LI) SL108 YOHONY 31v001 0L (S)3LYIdWIL SV (€ ANV 2 '+ W3LI) (S)TIVHONOW 38N 'L

'S3LON

= T e == — ==} T
\ 7
YARZEL] ~
Avmavon 000
\V y (ONOT [.0-08] W +Z'G1 A8 3aIM [.0-Z1] W 9'€ 1SVI1
—— —— 1¥ ONINSYIW) 'AVMAYOY 313HONOD "0'd [ISd 000
edW 8Z SNONNILNOD Q304O3NIZH-NON “NIW [00°8] 00Z
i [y a1 004] avd 3134ONOD
WN 9€1 :38 OL INOYOL T¥NI4 [5°5) 0vh *0'd lISd 000 BdW 82 GIOHONIZY "NIW [00°9] 051 -
H1d30 310H A3ANIWWOO3Y "ILIHONOD NYId FUNLONYLS %030 3LIYONOD
X 7 7 OL TIVHONOW 3¥NO3S OL S 3Ll 3sn Q30MO4NIZY (ISd 000¥] BdW 82 MOIHL [00°2] 081 "NIW . T00'+] zZov
a
TIVHONOW [ - o
LHOIZH aNLS | | Ry
XvW (051 8¢ =8
| | 38
mS
| | "
[0l €5 NIHLIM OL 9 =] 9 | - =] 9 =] L] P& essswww
LHOIVHLS 38 1SNW ATaWassY | | 1 = 8288902
dNYOVE 3 TIVHONOW :3LON
| e B k=4 Pele e [ ke R ke | | §z%
®wA
m
7 2 ﬂ
M o
| | Z>
_l o
Py
L z
o
(¥ 3LON 338)
AT8W3SSY dNXoveE
B (318vL 335) e Z0 ¥O LNHLS NOISNIL
HLONIT VY V10L [8g8¢g] 8ot
129651 59001 255429 V8529 1EEL19 [
318vL3I3S 20981 0516 155229 €85229 0EEL19 I
z veel sezs 055229 285129 62€L19 [
SV LN H AAH .8/S
VEOSY LR XM A 951 £ 2°882] 02€L 6v5.29 0£5929 9SE119 6
_O'8ISUOOTUIHSVM) & 12521 G0v9 S1v229 095229 VSELID 8
9'6O'e/L EXBIGXHLT08[ 9 1°912] 06¥S 85229 655229 €SELLY L
(9)'2Xp/€ IWOSE 1L1IH LI YOHONY] 5 10811 G2Sk 1SELLS 625929 SVELLD 9
©ODIIVYONOW'dvOaN3[ ¥ L'vvL] 099€ 95429 825929 EVELLD S
90'SAVE £IvdoNOW[ € 1'804] 6v22 Sv6229 125929 OvELLD ¥
90'SAVE Z IVHONOW| 2 10221 0e8L ¥5229 925929 VEELLD €
50" - lsoel6l6 £v5.29 525929 ZEELLY [
OO0 AvE | IVHONOW] + 0 198119 196119 196119 [
NOILJI¥OS3a W3LI HIONIT1Ivd 1VLOL | SHOHONY O/M ON ASSY | SHOHONY .81 /M ON ASSY | SHOHONV .Z /M ON ASSV_| SAVE 40 ON
1S SLavd 378vL

F August 2022

ision

Rev

48

Valtir.com



¥€5.29

Alquassy wbeaydeiq 3sai4

V529 @t
ONIMYYA 3TvIS LON Od
MPIPES/Z9 152 Pewod -
ATBW3SSY WOVHHJVIO u oeoe N:N.. _wx.:m )|
JAaIM N 90 @DK(DOD(DO 020z/0zi2 PI3juyoy 'a

9'p/L'XH'LNN

=3

9'6D'LXp/L'XH 1108

HLONIT1INS'VIA'NId 3ONIH

OD"INd ¥AN4'HLONIT 1IN4'ILY1d IONIH

90D'0307104'VI0' LdNS ¥VO'13N0OVHE

HQA €95V LNN X3H AAH .bi€

9'90'30IND VYHONOW

9'89'ZX¥/E'XH' 1108

N R E

O'PiEMOOTHIHSYM

HLON3T 1IN4'30'WOVHHAVYIA

NOILJI¥OS3a

W3LI

1817 S18vd

WNOVHHAVIA | AVd

S A v—

A et

I5'92) €49

[

925229

HLAIMm

ATGW3SSY

378vL

49 Revision F August 2022

Valtir.com



v€5.29 9-Z Alquassy wbeiydeiq

T v [&EF

ONIMYHJ 3TVOS LON Od

MPIvesLe9 0202/52/2 Ha%o3 'g
AT8WISSY WOVYHAVIQ oo

3AIM N DO A¥YNDAYND

020z/02/2

Revision F August 2022

[009) €2t) 251209
18] €1el 051209
[rsvl €511 9v1209
[1'6¢] £66 111209
[gzel eeg S41209
HLAIM A18W3SSY
318VL

O'8/S' MO0 T HIHSYM
YEISY LNN X3IH AAH .8/
9'69'PX8/5'XH' 1108
OD'13NVd ¥3AN34'3LY1d IONIH
90'030704'VIA' LdNS LYY LINOVHE
HQ €95V LNN X3H AAH WP/E
9'90'30IND 1IYHONOW
9'89'ZXP/EXH' L1089
O'PIEHOOTHIHSYM
90'WOVYHAYIA
NOILJI¥OS3a W3Ll

1817 S148vd

o

/S 45@@7

alo|w|w|o|~]o|o

50

Valtir.com



2.coza 1o 601

€140 ¢

»

] vesieo | @lm.

ATBWISSY WOVHHAVIO
JAIM N OO0 aYvNOavno

/

Ma

- | 0zi9ziz | 1ess

ISV WILINI

Ele)

Ag

A9Y| el (003

ONIMYHA 3TvOS LON Od

MPI'YEGLTY

0c0e/szie

0202/0Zi2

(lge9l 0z9L)

—n2ae_y

- -

lo'gsl ecvy

M.

218l €rel

:

[ropl esLL

—

691 GSZ1 - SWILSAS IAIM W 90

[1'6¢] €66
[g°ze] e
WOVHHJVIQ
- ‘ﬂ
[s'9zl €29

F August 2022

ision

Rev

51

Valtir.com



816129 ¥M wiys

- u_ 81629 _@I.m.

ONIMYHJ 3T¥OS LON OQ

mpIgLsLze
LM WIHS x| RYe i SealTe
ATINVA @dVNOAVYNO ] oeozeiz ] PIIIO O
vozL [ osovlg
SSINYOIHL | LIM
378v.L
o'WHs[ 1
NOLLIY9S3a | war

1817 S18vd

Revision F August 2022

52

Valtir.com



€62/29 Aquassy |aued Japuag

PRl ]

:oﬁ_‘

JERE:

€51129

©—cF

SWILSAS JAIM ASSY 1INV ¥IANIS

al

ONIMYHA 3TvOS LON 0d 0zoziLeis jueydio T
. 2% T AVE d3d d3dIN03H SAENISSY HIANTS OML
020Z/BLI8 PIBjyoN g 73NV ONIATIIANN
1) et 3HL NV TNV Y3ANIS ANV NIIALIE dvD XVIN (1] G2 v 38 OL S IH3HL

~

W3ALSAS .QHYNOAVYND

10 0341235

o

"SAYIHHL 40 ANI SIHOWIAM LI TLNN LAN NILHDIL

dNXO¥E IHL OL QIHIVLLY I NOILISNYHL

HQ “1ANVd NOISNILX3 “T3Nvd 3AIS dNXMOVE ¥ S 13NYd ONIATIIANN
WOYHHAYIA ¥ OL AIHIVLLY d1 13NV H3ANTH V S1 13NYd ONIATHIAND
*531ON

0bZ809 | ATWiv4 QuvnNoavno
Alaw3ssy | H3LSAS
31av.Ll

Ve 9'8/5 XH LNN

9'ZX8/S1IVY' 1108 @

ATYD'9XFEX QO 2/) L'IIQ'ONINS

LIHDCS'D'8D 2/L 8X8/5 14 MIHDS

-
o)

9°90'A3IDHO4 NOOHHSNIN HIHSYM

9'ODHIANISTINVL 3

NOILJINOS3a W3Ll

1517 SLyvd

F August 2022

ision

Rev

53

Valtir.com



[AAJXA)

Alqwassy asoN

ra

2e5icy | @& L]

0LWOD ITIM ASSY ISON

WILSAS ,A4VvYNOAYND

ONIMWHEA 37W3S LON Cd

QZ0ZTISZIT
e

usy3 g

chazis

QZ0ZILHE
e

PIRJUer '

oy

MOTIFNATYD 786129
MOTTIA 12529
OIZINVATYD 416129
Movig 916.29
H0100 [SENER
37avL

O PIE | X S LY 14 UIHSYM| 8L
SLOIS YLXZXYO0L HYE ¥AHSYM| 2L
1/3'89'6X8/5'XH'L108] 9L
94/5 2X02 HOS b/ 3did| GL
OD'LNO-TINd LIxovds| »L
QEXHE LY IS HIHSYA] €1
O'GD'IXGEXH'LI0| 2L
S'HEXHLNAN] L
O LXGE LY IS HIHSVM | O
SIIOH/M LXZITONY' LINOYHE 6
W HO'NMOA A10H LavD'L3xovaa| 8
TVH'D8S XHLNN] 2
9pLXHLON] 9
9'69ZXE/GXHL108] §
9GO WEXP/L'XH'LI08] ¥
W H0'ISON'LHO4dNS LH¥D'1IHOVEE £
IAIM W DDH'ISON 4
3AIM N 9D ISON 3
NOILdI¥D383a W3Ll
1517 S1uvd

F August 2022

ision

Rev

54

Valtir.com



202 v hon 09033 cb

6C..29

uoljisuel] aoys pug

AN W=

AT9INISSY JOHS AN3

(V)z/L 9XVIENIH'LIM HONV| 2

O'L€'DD'IJOHS ANI| L

NOILdI¥OS3a W3Ll

1817 S18vd

ONIMVY¥A 37vOS LON Od 0cozivLis waxo3'g

o IS AHLONY sEEL NS vLA NSy OL —— —

W3 LSAS ,a4VNOAYNO QU sy [ 0z0zrss. hsa
379v.L 33S
Z 310N 338

311S0OddO 3dIS 1HOIY
3dis 1431
Y o7
O\O\V@\
4N
€€14129 _ 3AIS LHOIY ¥O 1431
‘ON AT8WN3SSY _ NOILYOI1ddY
371avL

'SY3HLO A9

a31NddNS 38 OL SININOJNOD ¥3HLO TV 'NMOHS SW3LI IHL S3ITddNS AVMHOIH ALINIYL
‘SNOILYOITddY 3HOO HO NVIA3N ‘LHOIY ‘L4371 804 S3AIS

HLO8 YO ¥3HLIF NO a3SN 39 AV A19INISSY 'NMOHS NOILYDINddY VYO 40 3AIS LHOIY
[4-a1 004] WNGEL 38 OL INDYOL TYNIA [b/L Gl 0EL *HLd3A I1OH AIANIWNOOTY

"3134ONOD OL 114 HSNT4 3YNSNI "ONITTIEA HO4 3LV IdNTL SY 13NVd NOILISNVHL 3SN “L

‘S3L1ON

o«

o

73NVd ¥3aN3d

| 31ON 33s

JOHS AN HLIM
T3NvVd 3dIs 30V1d3d

F August 2022

ision

Rev

55

Valtir.com



HTIML-HADSLINHD

uoljisued] |lespiens weag-p . L€

G

Lo L

e

[ MISAOSINID [ @7
9221429 ASSY NOILISNVYL
989819 Qvd 3134ONOD
189529 ASSV TIVHONOW
ONIMYHA 3TvOS LON 04 825129 ASSY dNSOvE
NOLLISNVNL WVIE-M o1& PP HINL-HADSLWAD 192809 ASSV T3Nvd ¥30N34
OL QVND HSYIN ANV dNXOVE LNYLS NOISN3L /M - MWMWW LSt WIS _\w_fwwmmwﬂu
W3LSAS JAIM N A4YNOAVND Jeviass 0202/62/Y | vEGIZ0 ASSY WOVYHAYIO

SLINN 40 'ON dmiove (@

JdAL ISON A18W3ssY 3SON ()

J18v133S  d33dSNOIsaa Tvonow (B

103roNd H3 TANYd ¥3aN34 ()

H30MO SIS WOVHHAVIA &)

‘ONVIY3s NOILISNVYL (D) 3oanLavo ()
S3ION3IHI 43 AN

[oeg] 516

"72£9-€2€ (888) LV INIWLHVAIA IDIAYIS ¥IWOLSND
ONITIVO A8 I18VUVAY IV TIVNNYIN 3A0GY 4O S3IJOO ANV NOILYINYOANI 3LIS NIAID
Y LV W3LSAS V ONIOVYTd 340438 SNOILYLIWITNOISIA ANV SOILSIYILOVHYHO 3ONVYWHOIY3d

1OVl SLI 40 NOILJINOS3A ¥ ¥O4 . IVNNYIN LONAON W3LSAS 3AIM W Q¥YNOAYND. 3HL 33S ¥

Y¥IINIONI LO3r0¥d A8 G3INIWY3130 38 OL INIWNDITY TVYNIS “INIWLNEY ¥O 1TVM 3L3HONOD

‘W3LSAS 3HL 40 3QIS IHL OL 103dS3Y HLIM WNWIXYI .5 38 OL 319NV [00°4] 52 4330X3 LON $300 ¥ SV HONS FUNLONYLS TTVAOWWI NV LSNIVOY A3 TTV.LSNI Avd ILIHONOD .8 ONISN

JdVYTY3A0 T3INVd ¥IANIS WOX¥L dVO WNWIXYIW LYHL HONS A3TONY 38 TTVHS 13NVd NOILISNVHL 3HL ‘6 N3IHM G34IND3Y LON SI Y2018 YOHONY 'ONO1 [,0-0S] W vZ'SL A8 3QIM [,0-ZL] W 99'E 1SV¥3T

. 1V ONINNSYIWN ‘AVYMAVYOY LIHONOD "O'd [ISd 000 BdiN 82 A3OHO-NIZN-NON ‘NI [00'8]
SY3HLO A8 03I1ddNS 38 OL SY3N3LSVH G3LV13Y ONY SLNOMO0T8 'SLSOd IVHA¥YND '8 00Z YO Y0018 YOHONY HLIM Gvd 313HONOD "O'd [ISd 000v] €dW 82 A30HONIZY ‘NIW [00°9) 051 '€

'€ 73A31 LS3L HSYIN OL 03LS3L N339 SYH W3LSAS 3AIM W Q¥VNOAYND 3HL 2 ‘Niw [00°0€] 292
LOVdWI NOJN Q¥YMYYIY 3AITS OL STINVd ¥3AN34 ¥v3Y YO 3avW 38 TIVHS NOISIAONd 2

SINALI AHOSSIOOV JuY IHYMANYH ONV SNOILISNYAL “AT3LVHVdIS ¥30HO "¥IBWNN

1300W NI G3ANTONI LON 34V S3WIASSY NOILISNYYL ANY ‘ISON “IVYONOW ‘dNXove ‘9 ‘JONVIWYO4Y3d

LOVdI ¥3dO¥d FUNSNI OL SANYISI ANY SFHNO 1TV 40 TYAOWIY SANIWWOOIY
'030713IHS ONI3E LO3rg0 3HL OL WILSAS 3AIM W Q¥VNOAYNO YIYNLOVANNYIN ‘3AINO NOISIA 3AISAYOY +L0Z OLHSYY THL HLIM FONVITWOD NI |
3HL WO NOLLISNVYL 31¥YN03AY NV A1ddNS TIVHS ¥3WOLSNO FHL ‘AYYSSIOIN F¥IHM 'S ‘S3ALON

€ | v [z9] 0oL L8021 0e9 Lo-zzl 129 (516229) 63001 WD 9
W3dAL | 13dAL [Hdw] _uwy ury  w uy W #1300 "
S39dI¥LYVO 40 'ON_| 033dS NOIS3d XV HLON3T JAILO3II3 [ HIONITW3LSAS | H1aIM (691 €521 | SAVE
€3LON 338 -—
/ lo'syl 0zzL
Z 3LON 338
3dIS LHOI™

Old4vaL >

[L'zelare

LolddvaL >

[0r0g] 292
9 310N 338

378vL 33S - HLON31 3AIL03443
378V1 338 - HLON31 avd

[o'8¥] 0221

378VL 33S - HLONITW3LSAS [0+l 2oL

HLAIM W3LSAS
lo'e9l €521

6% G SILON 338

8 310N 338

3dis 1437

Ol44vaL >

F August 2022

ision

Rev

56

Valtir.com



d1L1I-YADS1INAD uonisuel] wesg-salylL

0.0020 1 62011l

v |- JHLINADSINGD | @ £ T SLNN40ON dnxiova
T 3dAL3sON ATBN3SSY 3SON ()

P A LSS ITEVI33S  033dS NOIS3a vaoNOW ()

=S ££9529 ASSY TIVHONOW 103r0¥d H3 13Nvd ¥3aN34 B)

ONIMYHA 3TvOS LON O

F August 2022

s s sy smaseena|  CCOECd ASSY Tamey oY ¥3QHO ST VS WOVHHAVIa ()
NOILISNVYL WY3E-3I4HL MPIYTLL-HAOSLINAD 0202i%1/S - _ .
OLQVNO HEVH Y AMbIOV LTVLS NOISNIL i 23 zuz Lo S 350N oNw3s nowsw @ 20awivo ©
W3LSAS 3AIM W4IHYNOAVNO Tavias ooz PR Q] becio JSsvWovikvia ST ONSHIIT W e
‘p2£9-62€ (888) LV INIWLYVYYIQ IDIANIS ¥IWOLSND
ONITIVO A8 318V IVAY 34V WNNVIN 3A08Y 4O SIIdOO ANY NOLLYWHOANI “3LIS NIAID
V LY W3LSAS ¥ ONIOV1d 330438 SNOILYLIWITNOIS3A ANV SOILSINILOVHYHO JONVINNOSY3d
LOVdWI S1I 40 NOILJI¥OS3A ¥ ¥O4 L IYNINVIN LONAOYd WILSAS 3AIM W Q¥VNOAVNO.L 3HL 33S '+
“Y3ANIONS LO3rOMd A8 GINIWY313A 38 OL LNIWNOITY TYNI3 “IN3WLNEY ¥O TTvM JLIWONOD
‘W3ILSAS 3HL 40 3AIS FHL OL 1O3dSIY HLIM WNWIXYI .5 38 OL 319NV (00°L] 2 a339X3 LON S300 ¥ SY HONS IHNLONYLS I18VAOWIWI NV LSNIVOY 31TVLSNI Avd 313IHONOD .8 ONISN
dVTH3A0 13NV ¥3AN3J WOHH dvO WNWIXYW LYHL HONS G379NY 38 TIVHS T13NVd NOILISNVYL 3HL 6 NIHM Q3¥IND3Y LON SI ¥D018 HOHONY ONO1 06] W z'6L A8 3am [,0-21] Wweg'e 1SV3T
) . . 1V ONINNSYIN ' AYMAVOY 3LIHONOD "0'd [1Sd 000t] BdIN 82 A308O0NIZE-NON “NIW [00°8]
SYIHLO AG 03NddNS 38 OL SYINILSV4 AILYIIY ANV SLNOMI0TE 'S1S0d “IvHANYND '8 00Z ¥O 0018 MOHONY HLIM Q¥d 3134ONOD "0'd [ISd 000¥] BdW 82 3OHOANIZN NIW [00°9] 051 '€
'€ 73A37 1S3 HSVYIN OL Q31S3L N338 SYH WILSAS 3AIM W QYYNOAYND IHL "L “NIW (00°0€] 292
LOVdI NOJN Q¥YMYY3Y 3017S OL ST3INVd ¥3AN3H ¥Y3Y ¥O4 3avIN 38 TIVHS NOISIAOYd ‘2
"SW3LI AMOSS300V I8V JUYMANYH ANV SNOILISNYHL "AT13LVHYJIS ¥3AHO0 ‘¥3GWNN
13Q0W NI d3ANTINI LON 34V SITEWISSY NOILISNVHL ANV 'ISON “TIVHONOW ‘dnxove ‘9 FONVINHOYId
LOVdINI ¥3dO¥d F¥NSNI OL SONYISI ANV S¥NO 1TV 40 IYAOWIY SONIWWOOIY
*03073IHS ONI3E 103r80 3HL OL WILSAS 3AIM W a¥YN2AYND YIYNLOVANNYI ‘3AINO NOIS3A IAISAYOY 10Z OLHSYY IHL HLIM 3ONVITdWOD NI 'L
3HL WOYH NOILISNYYL 3LYNO3AY NV A1ddNS TIVHS ¥3WOLSND 3HL 'A¥YSS3IOIN WIHM 'S ‘S3LON
€ | 2 [zol o0l Lo-izl ov'9 0£'9 Lo-zz) 129 | (516229 6900LWD [ 9
€ 310N 338 I wpe—| I3dAL | 13dAL [HdW] 0 w w u-y w #1300 -
|/ ogvlozzL | S3901418VO 30 ON_| 033dS NOISIA XVW | HLONI1avd |HLON31IAILO3333 | HIONITWILSAS | HLQIM [.69] €521 | SAVE

-

[o9gl 516

Hl

7 Z 310N 338
40
L

lo°oel 29 § 310N 338
9 310N 338 @w 310N 33§

3dIS LHO

Old4vaL >

10000 Y |

3

90 0 A

<old4vul

@o 310N 338 @
et

378V1 33S - HLON31 avd 6 310N 33S

318VL 33S - HLONITW3LSAS [ovl 2ot

318VL 33S - HLON3T 3AIL03443

4..
T oY
Hl = || = | = | === <3
2 EE
3
B X
[ O VA £ &
olvaL > mw / z z
: @ £ o310n33s(3 6795 S3LON IS o_mn_<m._.v

ision

Rev

57

Valtir.com



R 1

TP 1L-4ADSLINHD

uonisues] Jauueg adeysg Ajojeg

Lo

TP LUAOSIND [ et

NOILISNYHL 3d¥HS A134VS

01 135440 . ANY dNX3VE LNYLS NOISNAL /M e

WILSAS 3AIM WoddYNOAvND

SLINM 400N aniove @

5 e et 3dAL 350N AEISSY 3SON

989219 avd 31340NOD 378vL 338 a33dS NOIS3a TvxoNow (7)

BT TEE T e 1£9529 ASSY TIYHONOW 103r0¥d H3 13Nvd w3ana4 €
ONIMVHA 31¥05 LON 00 5 Py ey o

HIANO S3TYS WOYHHAVIA

[ £50429 ASSY 13NV ¥IANTA

’ 225429 ASSY ISON ON TWIN3s NOILISNYHL (Z) F90r1Ev0 (1)
816229 LIM NIHS WOYHHIYIT

F1AvLIIS PIBRA 0 | pegize ASSVWOvHHAYd S dONdddd3d A3M

TYNOLLDIHIQIG TWNOILIIHITIND

WILSAS IHL 40 3AIS IHL OL 1034SIH HLIM WNWIXYIN .5 38 01 ITONY

YIINIDNI LOIrOdd A QINIWEILIA 38 OL LNJWNDITY T¥NIS

l00°1]1 62 0339X3 LON $300

JYTHIA0 1FNYD HIANTS WOHL J¥D WNNIXYIN LYHL HONS ITONY 38 TIFHS T3NYd NOILISNYHL 3HL '8

£ 13437 LS3L HSVIW OL 031831 N338 SWH WILSAS 3AIM N ad¥NDHAVND 3HL

~

SWILI AHOSSIDOV oY IHYMAUYH ANY SNOILISNYEL  ATALYHYHIS ¥30H0 HIFNNN
300N NI A3ANTONI LON 34V SIMFNISSY NOILISNYHL ANV '3SON “IVHONOW 'dHavd "9

FHL WOYH NOILISNYH L 31¥NDIAY NY AlddNS TIVHS d3W0LSND IHL "AYYSSIOIN FHIHM

3QIS 1437
NOILVATT3

€ 310N wwm/

Q30TIIHS ONIFF L23rg0 IHL OL WILSAS 3AIM N HvNOAVND

ﬁ. [avl 0zz1 .

leg] 516

| —

le/L zel oL

T St

T

It

$2£9-5Z€ (888) 1Y ININLYY4IQ IDIAMIS HIWOLSND

ONITIVD A8 FTEVIVAY FHY TYNNYIN SA0EY 40 S31d00 ONY NOILVINGOLNI 3LIS NIAID

W LY WELSAS ¥ ONIOYId 340438 SNOILYLIIT NDISIA ANV SOILSIHILOVHYHD FONYNHOIE3d
LOVdKI SLI 40 NOILdIHOS3A V 504 TYNNYIN LONA0Hd WILSAS 3AIM W GHvNDaYND. IHL 338

ANIWLNGY WO TTYM JLILDNOD

¥ 8¥ HONS FANLONY LS ITEVACWNI NV LSNIVOY A3TIVLISNI A¥d 31343N0D .8 ONISN

NIHM OFHINOTH LON S1 X078 HOHINY "ONOT [0-08] W $2'61 A8 QM [L0-21] We9'E 1SV

L ONIHNSYIW "AVAAYOH 313HONOD "2'd [ISd 000F] B 82 A3DHOANIFH-NON NIV [00°8]

00Z 80 2078 HOHINY HLIM avd 313HINCD "0'd [ISd 000F] BdW 82 03DH0-NIZH ‘Niw [0o's] 051

‘NI [00°0E] 294
LOVdWI NOdN duvmidvay 30115 OL STINYd Y30NId dv3d §04 AV 39 TIVHS NOISIAQEd

"FONYWHOIY3d
LIVdW| 43d0dd JANSNI OL SANYIS| ONY S84ND T1V 40 TVAQWIYE SONIWNODIH
HIYNLOVANNYIN 301N NOIS3A 30ISAY0Y LL0Z OLHSYY IHL HLIM SONYIMdWOD NI

e

o

‘S3LON

| i leal

{51529} 6900LND | 9

| 13dAL [HdI]

00k Lo-iel org L.8-02]
w

0e9
i 3 u [

Logel 1i9
w

#1300W -

S30AIELHYD 40 ON

Q3345 NOISIT XV

HLIONI1avd  [HIONIT3AILO343 | HIONITWILSAS | Hiam [eal €521 | SAVE

93LON 335 @

<olddvaL >

—~ o= T

/
9310N uum@ ﬁm\u

NV1d
378vL 335 - HLONT1 avd
379v1 338 - HLONI1 W3LSAS
378VL 338 - HLONI1 3ALLO3443

T/

@ 9 310N muw@

¢ 310N 33
[ogl €92

-

- ¥l zov

0

[a¥] D221

EPE

————

e | S

i

o]

Il

- i

HLAIM W3LSAS
[s9l €521

AOFE«Q:.V ®@ EITeVEES

©6

n

uMm # 5 S3LON I35

9310N338{ 9

9 310N 338

3015 1HOIY
Olddvl >

<[ old4vaL >

33ais 1431

< old3veL >

Ol34vaL >

F August 2022

ision

Rev

58

Valtir.com



J4TVL-4ADSLINHD

uoljisuel] Jauueg adeyg Ajajeg pate|

—_[FIHADSINGO @

Q34Y14 ‘NOILISNVYL 3dVHS ALIAVS
01 138440 . ANV dNXOVE LNYLS NOISNIL /M T

W3LSAS 3AIM N

<a4vYNOavNo

NOILISNVYL (D)

dnxiova (9)
Al8W3ssY 3SON (B)
TIveoNow (%)
73Nvd ¥3aN3d )
WOVHHAYIA ©)
390180 (D)

SLINN 40 'ON
€98929  (YNOILO) ASSY 3L¥1d HOHONY 3dAL ISON
0v5229 ASSY NOILISNVAL —

989819 avd 31340NOD 318vL 338 a33dS NOIS3a
SNINWEG 3V0S ION Oa s 169529 ASSV IVHONOW 103r08d H3
- 825429 ASSY dOvE P
S — : 172809 ASSV 13NVd H3AN3A ;
OEte e 38 eesies ASSV 3SON ONVIH3S
- e LI WIHS WOVIHAYI
FEVLEIS a0 PlRoT A | vesuzo ASSYWOVMHdYId S JONIS3Id3d

A3

"H3IINIONI LO3rOodd A8 G3NIWY3130 38 OL LN3WNOITY T¥NI4
W3LSAS 3HL 40 3QIS IHL OL 103dS3Y HLIM WNWIXVYI .S 38 OL 319NV [00'1] 52 a330X3 LON S30a
dVTH3A0 13NYd IANIS WONH dVO WNWIXYIN LYHL HONS A31ONY 39 TTVYHS 13NVd NOILISNYYL 3HL

£ 73A37 LS3L HSVIW OL d31S31L N338 SYH WILSAS 3AIM W aYYNOAVYND 3HL ~

"SW3LI AYOSSIOOV WY FIUVMAYVYH ANV SNOILISNVEL “A13LVHVd3S ¥30HO0 “Y3aWNN

300N NI G3ANTONI LON 34V S3INGINISSY NOILISNYYL ANY "ISON “IVHONOW ‘dNXOvE "

‘a30713IHS ONI3F LO3r90 3HL OL W3LSAS 3AIM W AYYNOAYNO

3IHL NOYH NOILISNVYL 31¥YNDIAY NV A1ddNS TIVHS ¥IWOLSND IHL 'AYYSS3OIN FUIHM

LOVdWI SLI 40 NOILdINOS3A ¥V ¥O4 . IYNNYIN LONA0¥d WILSAS 3aIM W A¥¥YNOAVYND. IHL 338 -

N3IHM Q34IND3Y LON SI %2078 YOHONY 'ONO1[;
LV ONIMNSYIW ‘AYMAVOY 313¥ONOD "O'd
8 00Z YO %0078 HOHONY HLIM Gvd 3L3YONOD "0'd [ISd 000¢] BdW 82 A30HOINIZY "NIW [00°9] 0L

~

LOVdII NOdN QYYAMYY3Y 3011S OL ST13NVd ¥3ANId ¥V ¥04 3V 38 1TVYHS NOISIAOYG *

<

W

'p2£9-€2€ (888) 1V LINIWLHVAIA IOIAY3S ¥IWOLSNO
ONITTYO A8 F1GVTIVAY 3dY TVNNVYIW 3A08Y 30 S31d0O ANV NOILYWHOSNI “3LIS NIAID
V 1V W3LSAS ¥ ONIOY1d 340438 SNOILYLIWIT NDIS3A ONY SOILSIHN3LOVHYHO IONYIWHOIN3d

<

“INIWLNEGY HO TIVM 31340NOO
¥ SY HONS 3¥NLONYLS 319VAOWIWI NY LSNIVOY A31TV.LSNI A¥d ILIHONOD .8 ONISN

-05] W pZ'5L A8 3AIM [,
d 000v] BdIN 82 Q30HOAN

1 wgge 1SV
-NON “NIW [00'8]

o

"NIW [00°0€] 292

o~

“FONYWHOJY3d

LOVdWI ¥3d0dd FINSNI OL SANYISI ANV S84ND 1TV 4O TYAOW3Y SONIWWODIY
¥IYNLOVANNYIN '3AIND NOISIA 3AISAVOY 1102 OLHSYY IHL HLIM JONVITdWOD NI "L

‘S3ILON

- € | v
lo'gv] ozzk J I3dAL | 13dAL

€31O0N 338 l/

[ogglsis

310N 338

[1zgl ore

@/

7‘

\
9 310N 338 @w 310N 338

- -
loogl 2o
9310N33S

376vVL 338 - HLON31 avd J
y

<oldavaL>

LolddvaL >

378V.1 33S - HLONITWILSAS lovl zoy
- -
378v.L 33S - HLON3T IAILO3H43
B
3 d )
= &=
N
§ el mad med [SeE ] e i = m g
e —— —— —— ==
5 Smeonts Syr——y= || Syr——v= [ [=y——— oot ) ) =3
=4 == = SRS =92
=2 m =1
- p T
3
=1
4 | -
9310N33S( 9 8%GS31ON 338

Lold4vuL>

olddvaL >

Old4vL >

[zg] 0oL Lozl ov9 L.g-02] 0g9 129 | (S15/29) 6900LD | 9
[HdW] _yiwy u-y w u-y W By w #1300W -
S390I¥LYVD 40 ON | 033dS NOIS3A XYW | HION310vd |HLONI1IAILO3333 | HIONI1WILSAS | HLAM 691 £6/L | SAVE
3AIS LHOIH
Old4vaL >

3dis 1431

F August 2022

ision

Rev

59

Valtir.com



i

L v

HT191-4ADS1INH4D

uonisuel] ado|g 9|buig

Lo

v | ¥18LEA0sINED [

NOILISNYHL 34015 I1ONIS
0L 135440 .9 ANV dNXOVE LNELS NOISNIL /M

WILSAS 3AIM W ,advNDOAYND

ONIMYHET 3T¥DS LON 0d

MPIYTI9L-HADSINGD

s =0

) e S5

02021/

FgvL33s

0zozieeir

"

£r89ee
6E6.29
989819
LE95Z9
825429
£5L429
225428
315429
PEGLZ0

(TYNOILdO) ASSY JL¥1d HOHONY

ASSY NOILISNVHL
avd 313HONOD
ASSY UYHONOW

ASSY dmava

ASSY 13NYd ¥30NIA
ASSY 350N

LI WIHS WOYHHAYIa
ASSY WOYHHAYIA

378vL 338

SIONIHdI4d3d

SLINM 40 'ON anovs (@)

3dAL ISON ATEWISSY 3SON (B)

a33ds N9IS3a Tvsonon (7)

103rOdd H3 13Nvd ¥3ana4 ()

HIAHO §31vS WOYHHAYIO (Z)

ON TWIN3S NOILISNYHL () 39aiE1uvo (1)
AT

<Jlolddvul >

TYNOILIIIAIEYNOILOTHIAINA

£ 310N umml/

£73A37 LS3L HSYIN OL 3183 L NI3E SYH WILSAS 3AIM W QUvNDAVND IHL .

LOVdKI SLI 40 NOLLdIHOS3A ¥V 304 . IYNNYIN LONAOHd WA LSAS 3aIM W QHYNOavND. IHL 338

HIAINIONT LOINOHd A8 A3INIMEILI0 38 OL INIWNDI TV TWNIS
W3LSAS 3HL 40 3QIS IHL OL LOIASIH HLIM WNWIXVYW .§ 38 0L T19NY [o0°L] $2 93303 LON 5300
dVIH3A0 13NV H30NTS WONHS dY9 WNWIXYIN L¥HL HONS O319NY 38 TTWHS TINYd NOILISNYHL SHL '8

IS

"SWELI AMOSSIDIY Y FHVMAEYH ONY SNOILISNVYHL ATLYHVAIS ¥IAA0 H3IFNNN

3a0K NI a3aNTONI LON 34Y SIMEWISSY NOILISNYHL ANV "ISON "IIVHONOW 'dNyova

FHL WOHA NOILISNYHL 3LVN03AY NV A1ddNS TIVHS H3WCLSND IHL "AHVSSI0AN FHIHM

3018 1431
NOILVYA3T3

let] ozz 1

.-|

PLES-ETE [
ONITT¥D A8 18V TIVAY Td¥ TYNNYIN IA0EY 40 S0 ANV NOLLYINEOLNI

888} 1v INIWLHYA3A 3DIAYIS HINOLSND

LIS NIAD

W LV WALSAS ¥ ONIOVTd 340439 SNOILYLIWITNDISIA ANY SOILSIHMIALDYHYHD FONVINHOSHYId

NIHM JIHINDIH LON S1 2078 HOHINY "ONO1

ki

“INIWLINGY ¥O TTWA ALIHONOD
¥ 8¥ HONS FHNLINY LS 318YACWNI NV LSNIVDY A3TIVLSNI O¥d 3134INOD .8 ONISN

081 W PE'G1 AG IAIM

ZV] W 99E LSV

1¥ ONIMNSYIN "AYMAYON JLIHONOD '0'd [ISd 000t] editl 8Z O3DHOANITE-NON ‘NI [00°8]

00Z Y0 %2078 HOHINY HLIM Ovd 313HINCD "0°d [ISd 000F) B 82 03DHO4NIZY ‘Niw [00°9] 051

LO¥dil NOdN Ad¥myvY3Id 30118 OL ST13NYd 330N34 dv3d 804 3AvIi 39 TIVHS NOISIAOYd

e

‘NI [0 oel Zas

o

9 ‘JONVINEO-YI
LOVdWI ¥3dOHd THNSNI OL SANYIS| NY S85NO TIY 40 TYACITY SANINNOITH
Q30TIIHS ONIFE 133r80 IHL OL WILSAS 3AIM W AXVNSAYND HIYNLIVANNYI ‘30INS NSIS3A 3AISAYOY 1102 OLHSYY IHL HLIM IONYIIdWOD NI "L
S 'S3LON
€ | 2 [zgl Lo-i2l or9 Le-0zl _0e'9 Lo-zzl 149 {515/29) 690010 | 9
I3dAL | 13dAL [Hd] uly w uy uy  w ERE] o
$390IH1HYD 40 ON_| 033dS NOISIA XV | HIONTTavd |HIONTTIAILDII33| HIONTTWILSAS | H1aim L6062 | SAVE

[ogl sie

[8r1 zel a1e

I

9 310N www@

7

M

Olddvall >

3dIS LHDIH

OF

71 '7

31g¥L 335 - HLONIT IAILDT443

9 310N wmm@ @ 9310N 335 ¢ 310N 338
loe] 202
NY1d
-
37avL 33§ - HLONT dvd
318YL 335 - HLONIT WILSAS ¥l zoL

[8¥] 0ZZ1

AU_H_H_dsvu_n_.v @m JLON 338

{

9 310N 338 @

HLOIWM WILSAS
189l g521

9 310N 335

@m JLON 335

8% GS310ON 338

(|

L olHaveL >
<olddvaL>

3aIs L1431

Old4val >

F August 2022

ision

Rev

60

Valtir.com



4YT79L-8ADSLNJD uonisuel] ado|g a|bulg paied

-] SOLUADSINGD [@—EF

Lol

Q3414 ‘NOILISNVYL 3dOTS I1ONIS
01 138440 .9 ANV dNX0OvE LNYLS NOISN3L /M

W3ILSAS 3AIM N aYNOAYNO

£¥8929

6£5229

989819

ONIMYHA 3T¥OS LON 0d

MPI'4YTOL-JADSLNAD

NI Sl

2£9529
825.29
L¥2809

W2 10 SSTINN

020Zi7LiS

225129

31gvL33s

o 300

0zozieziy

)

816/29
YESLTY

PI2Juox 'a
s

(T¥NOILJO) ASSY 31V1d HOHONY

ASSY NOILISNYYL
Qavd 31340NOO
ASSY TIVHONOW
ASSY dNXOVE

ASSV 13NVd ¥30N34
ASSY ISON

LI WIHS WOVYHdVYIa
ASSY WOYHHJVIO

378vL 33S

SLINN 40 'ON anmiove @

3dAL 3SON AI8W3SSY 3SON ()

Q33dS NOIS3Q TIvaoNow (v)

103r0¥d H3 13Nvd ¥3aN3d ©)

Y3040 $3T¥S WOVHHAvIa ©)

‘ON VI3 NOILISNV¥L (D 390nL3v0 (D
SIONIHIJdTY AIM

LOVdI SLI 40 NOILJI¥OS3Ad V HO4 . IVNNYIW LONA0Yd WILSAS 3AIM W QYVNOAYND. 3HL 338 -

"YI3NIONI LO3rO¥d A9 A3NIWY3130 39 OL INJWNOITY TYNI
‘W3LSAS FHL 40 3QIS FHL OL LO3dSIY HLIM WNWIXYW .$ 38 OL I1ONV '[00°1] $2 G330X3 LON $304
dVTE3A0 13NV ¥3ON34 WO VO WNWIXYIW LYHL HONS O3TONY 38 TIVHS 13NVd NOILISNVSEL 3HL '8

€ 13A37 LS3L HSYIW OL 031831 N338 SYH W3LSAS 3AIM W QYVNOAYND 3HL °

N

"SWILI AJOSSIOOY UV IYYMAYYH ONY SNOILISNYHL "ATILVHYD3S Y3QHO HIGNNN
T300W NI G3aNTONI LON 3dY S3IMEW3SSY NOILISNVEL ONY "3SON “IIVHONOW 'dNX0ovaE "9

IHL WOYH NOILISNVYL 31YNDIAY NV ATddNS TTVHS YIWOLSND IHL ‘AYYSSIOIAN FHIHM

€ 310N 338

"03073IHS ONIZ8 103r80 3IHL OL W3LSAS 3AIM W QY¥VYNOAYND

_-—

[0°8y] 0zz)

NIHM d3HINO3Y LON SIX0019 YOHONY "ONOT L.«

“b2£9-€2€ (888) LY INIWLYYAIA 3DIAY3S ¥IWOLSND
ONITIVYO Ad TGV IVAY 38V TYNNYIN JA08Y 4O S31d0D ANV NOILYWHOINI “3LIS NIAID
V 1V WILSAS ¥ ONIOY1d 330438 SNOILYLINITNOISIA ANV SOILSINILOVYEYHO FONYIWHOYId

<

“INIWLINEGY YO TI¥M 3L3HONOD
¥V SY HONS 39NLONYLS F18VAOWWI NY LSNIVOY Q31TV.LSNI AVd 3L3¥INOD .8 ONISN

06] W $2Z'GL A8 3AIM [.0-21] W 99'€ 18v37

1V ONINNSY3W ‘AVMAYOY 3LIYONOD "O'd [ISd 000%] Bdi 82 A3DHOINIZH-NON “NIW [00°8]

1OVdII NOdN QYYAMYY3Y 3011S OL STINVd ¥IANIS ¥v3Y YO4 3AVYIN 39 TTVHS NOISIAON

00Z HO %0078 HOHINY HLIM avd 3LIYONOD 'O'd [ISd 000¥] BdIN 82 AIDHOANIZE ‘NIW [00°9] 051 -

“

“NIN [00°0€] 292

o

"FONYWHOIY3d

LOVdWI Y3dO¥d 3YNSNI OL SANYISI ANY SEND 11V 40 IYAOWIY SANIWWOO3Y
”IANLOVANNYIN '3AIND NOISIA 3AISAVOY |10Z OLHSYY IHL HLIM 3ONVINdWOO NI L

S :S3LON
€ | 2 [z9] o004 Lo-12] ov9 [.8-0z] 0g9 Lo-zzl 129 |(siszz9) 69000 | 9

13dAL | 13dAL [HdW] _ w/wy uy w uy  w uy  w #1300W =

$3901914¥0 40 ON_| 033dS NOIS3A XVW | HIONI1avd |HLON313AILDO3433 [ HLONITWILSAS | HIam L6l €621 | SAVE

Z 310N 33S

@
)
k=)
e

S

T
\
M@Mw mwo a1 ;

A v
9310N 335 looel 292 9310N 338
- -
378VL 33S - HLON31 avd
378vL 33S - HLONIT W3LSAS [o'¥) zoL
378V1L 338 - HLON31 3AIL03443
LordvaL >
Ql|1.| =
3
= J

. ] z.

8 e = | e =R | = =2 |==2=E ma

—_ = o gy E=—1 1] 1] 1] =

£ e i I i isrTIsr—rTiIgr—e =3

2 Sa

- I E:
\ =
{ =
< o1d4vaL> N
4
€
931ON33S( 9 8% G S3LON33S

Old4vl >

3dIS LTHO

oldavuL>

olavaL>

3dis 1431

Ol44VAL >

F August 2022

ision

Rev

61

Valtir.com



gAN-YADSLN4D

1021625 4 o3 890 3 dHL.

120|g/M S1 3PIM IN gPIenopend

Lo L v E
sz 2 ann N_>Ow._._>_u_30§ ” @lmv SLINN 40 ON dnsiove (9
3dAL 3SON A18W3SSY 3SON ()
~ 3JigvL33as TIYIONOW
£06229 MOOTE/M QVd FLFHONOO TMEVLEES  033dSNOISAa %
1£9529 ASSY IVHONOW 103r0¥d H3 TNV ¥3ANIS
ONIMVYA 3OS LON O so0s-gus onw a5t i 14 3% o1 oniouos0v sworswas | 926,729 XSSV dnSiOvE
tioul e 3o oG Gaowssswosszwa | €005 o0 ASEVAAN SONGT ¥3QHO SITVS WOVHHdYIa ()
S0018/M MPIEAN-YAOSLNHO \202/5212 Vo3 g :
OV 3L34ONOO ONY dNIOVE LNHLS NOISNAL 28] wum Lo s Sy 3SON GRS SO AN © 0
WILSAS 3dIM N AdVNOAYNO e Pleon A | vesueo ASSVWOVHHdvia S JONDIdId3d A
i € | 7 [z9] 0oL Lo-l2] 0v9 129 (s15229) 6900LND | 9
SNOISNIWIA X008 3134ONOD A3IANIWNOOIY ¥O4 £06429 ONIMVHA 33S '8 W3dAL | 1 3dAL THdW] Wy =N m EN m #1300
‘€ 13A37 1S3L HSYW OL a31S31 N339 SYH WILSAS IAIM W AY¥VNOAYND IHL 2 S39dI¥.1¥VO 40 'ON | d33dS NOIS3d XYW HLON3T1avd [HLON3T 3AILO3443 | HLONITWILSAS | Hiaim [.e9] €621 | SAvE
"SW3LI AMOSSIOOV T JuYMAHYH ANV SNOILISNVAL "ATILYYVAIS Y30 "HISWNN
7300W NI 030NTONI LON 34V S3IT8WISSY NOLLISNYHL ONY 'ISON “TIVHONOW 'dN¥iove ‘9
3073IHS ONI38 1O3r60 JHL OL WILSAS 3AIM W Q¥YNOAVND
3HL NO¥H NOLLISNYL 3LYNDIAY NV ATddNS TIVHS ¥3IWOLSND IHL 'AYYSSIOIN TIHM '

'72£9-€2¢€ (888) LV LNIWLY¥VHIA IOIAYIS ¥IWOLSNO
ONITIVO A8 378VIIVAY 38V VNNV JA0EY 40 S3IdOD ANV NOILYWHO4NI "3LIS NIAID
V LV WILSAS V ONIOVYTd 340438 SNOILVLINITNOISIA ANV SOILSINILOVHYHO JONVINHOSYId

LOVdII SLI 40 NOILdIMOS3A V ¥O4 ,TYNNVYIN LONA0Yd WILSAS 3AIM W A¥YNOAVND. IHL 33S -

"INIWLNEY YO TTYM 3134ONOD

Y SV HONS 3dNLONYLS F18YAOWWI NV LSNIVOY A3 TTVLSNI AVd 3L3YONOD .8 ONISN
N3IHM @3¥INOIY LON SI X008 HOHONY "ONO1[.0-08] W +2°5L A9 3AIM [.0-2}] W 99°€ 1SV
1V ONIYNSYIW ‘AVMAYOY JLIHONOD O'd [ISd 0007] BdW 82 AFOHOANIFE-NON "NIW [00°8]

00Z YO %0078 YOHONY HLIM AVd 3LIHONOD "O'd [ISd 000%] BdW 82 A3DHO4NIZYH NI [00°9] 061

“NIW [00°0€] 292

LOVdII NOdN A¥VYMYV3Y 3AITS OL ST13NVd ¥3ANIH V3 ¥04 3AVIN 38 TTVHS NOISIAOYd -

"3ONVYNYO4Y3d
LOVdII ¥3dO¥d FUNSNI OL SANVISI ANV S89ND TV 40 TVAOWIY SANIWWODIH

YIYNLOVANNYIN ‘3AIND NOISIA 3AISAVOY L10Z OLHSYY IHL HLIM JONVITdWOOD NI *
‘S3LON

€ 310N mmm@

<

[ogl 16

o

\lN 310N 338

o

F(e/t zelolg

L

logl €92
931ON 338 93LON 338
319vL 335 - HLONI1 avd
379VL 33S - HLONITW3LSAS [vl zov
318VL 338 - HLONIT3AILO3443
7
Ol4vL > 5
i ¥ |

(2}

&
5 = = i e EE I E R I E R IEEE I=E=E B
© b= _— . . T . s . —sy T —" — o — £
T s eemd . peropety =l [ ot =] [ pmeres = [ parepud =] = pmered =l | .prepurd = =3

o o o o " T 5

m o}

[l o
Ol4vaiL >
930N 338 2
! £ §3L0N 338
9310N33s( 9 §S3LON 335

F August 2022

ision

Rev

62

Valtir.com



1021629 4 % 8903 am1

dIS3-JYADSLNHD

uoljisues] Jalueg [eoIlIdA

<old4veL>

olddvaL >

-

Lo L g B
sz ™ d1s3 m>0w.:>_nm_zwkn @lxm SLINN 40 ‘ON anova @
3dAL 3SON AT8N3SSY 3SON ()
62.429 ASSYIOHS AN —
£06.29 SO0718/M Avd FLIHONOD Fviads Q8348 NOISAD VHONON (§)
ONIMYYAd 31V0S 1ON 0d TII0335 SSWEINI0 SSTINN 1£9529 ASSY TIVHONOW 103rodd H3 73NVd ¥3aN34 @
oSO SIS iSOl uGkosvnosana | 826179 ASSY dNYOvE ¥3QHO S3TVS | HOOTEIM Qvd 3LTHONOD (B) nowiHavia @)
. : €51429 ASSY 13NVd ¥3aN34
S3OHS aN3 ANV ¥00T8/M MPIYISF-UAOSLINAD 0202/71/S Vo038 | 776,79 ASSV ISON ‘ON WVI¥3S 30Hs aN3 O ECL NN O)
avd 3133ONOD ‘dNXOVE LNYLS NOISNIL /M a4 v smonol  oU2500 I WHS NS G
WILSAS 3dIM N AdVYNOAVYNO AIEVLAIS, ] Oddaselh Prood | veszeo ASSVNOVHHdvia S SONJdId3d ADA
‘v.£9-€2€ (888) 1Y INIWLYVYAIA IDIAYIS ¥IWOLSND
ONITIVO A8 318V IVAY 34V TYANYIA 3A08Y 4O S3Id0D ANV NOILYWHOANI “3LIS NIAID
V 1V W3LSAS ¥ ONIOV1d 340438 SNOLLYLINITNOISIA ANY SOILSINILOVHVYHO IONVINHOY3d
LOVdINI SLI 40 NOILJI¥OS3A V ¥O4 ,IVNINYW LONAOYd WILSAS 3AIM N Q¥VNOAVNO, IHL 33S '+
"SNOISN3WIA %0078 3LIYONOD AIANIWNOOIY HO4 £06.29 ONIMYHA 33S ‘6 “INWLNEY YO TIYM 3LIHONOD
V SV HONS JHNLONYLS FT8VAOWNI NV LSNIVOY I TIVLSNI Avd JLIHONOD .8 ONISN
“433INIONI 103rOMd A8 GINIWYILIA 38 OL INIWNOITY VNI N3HM Q34INO3Y LON SI %0078 YOHONY "ONOTL.0-05] W pZ'St A8 3AIM L.0-ZL] W 99°€ 1SV
‘W3LSAS FHL 40 3AIS FHL OL 1OIdSTH HLIM WNWIXYI .5 38 OL I1ONV [00'L] sz a330X3 LON s30a 1V ONIINSYIW ‘AVMAYOY FLIHONOD "O'd [ISd 000¥] BdIN 82 A3OHONIZH-NON “NIW [00°8]
dYTY3A0 73NV ¥3ANIH WOHH dVO WNWIXYIN LYHL HONS G3TONY 38 TTVHS T3NVd NOILISNVYL IHL '8 00Z HO Y0018 YOHONY HLIM avd 3LIYONOD "O'd [ISd 000¥] BdI 82 A3DHOANIZY ‘NIW [00°9] 051 '€
'€ 73A3T LS3L HSYIN OL A31S3L N33E SYH WILSAS IAIM N Q¥YNOAVND FHL L ‘NI [00°0€] 292
LOVdINI NOdN QYYMYVIY 3a1TS OL STINVd ¥IANIH ¥v3Y ¥O4 3avIN 38 TIVHS NOISIAOYd 2
"SW3LI AYOSSIOOV JdY TUVMAHVH ANV SNOLLISNVHL ATILYHVJIS ¥3A¥O ‘HISWNN
T3AQOW NI d3aNTONI LON 34V SIIENASSY NOLLISNVHL ANV ‘ISON “IIVHONOW ‘dnxove "9 JONVNHOLY3d
LOVdINI ¥3dO¥d FYNSNI OL SANVISI ANV SE¥NO 11V 40 TYAOWIH SANIWNODIY
"d3073IHS ONIZ8 10310 3HL OL WALSAS 3AIM W a¥VNOAVNO ¥IYNLOVANNYI ‘3AIND NOISIA 3AISAVOY LL0Z OLHSYY IHL HLIM JONVITNOD NI "}
3HL WOY4 NOILISNVHL 31YND3AY NV A1ddNS TIVHS ¥IWOLSNO FHL ‘AYYSSIOIAN IHIHM 'S :S3LON
S ALON TS € | 14 [zol ool Lo-12] ov9 [.8-0z] 0€9 Lo-zel 129 (516229) 6900L WO 9
I3dAL | 13dAL [HdW] _uwy uy w uy W [ #1300N -
S390d1414VO 40 ON_| d33dS NOISIA XYW | HLONT1Avd |HLON313AILO3J33| HLONITWILSAS | Hiam .69l €5/ | SAVE

HLAIM W3LSAS
[69] €521

b

>

@

&2

@

>

@

3

12
378V.L 33S - HLON31 avd
379V.L 33S - HLON3TW3L1SAS ¥l zoL
319V1 33S - HLON31 3AILO3443
.
-
u- B

R o e e e (e e

© i — ] ——— ——— ] ——— ] —— — ‘Hu

.W pmgpu) —J |— pamepudy —§ [[— pavepud) —f F— pmmepwd —{ |— pwepwd —§ K pmmepud —| WIMD

= I
P—
= L I/

93ION33S( 9

8% GS3LON33S

¢ 310N 33S

6 310N 338

Ol44VaL >

< ol4vaL>

Lolddval >

Ol44VaL >

3dIS 1HOI™H

3dls 1431

F August 2022

ision

Rev

63

Valtir.com



202126 ' n0 09033k

€06.29

¥90|g/M ped 9}219u0) S1

[

v

€069, | ©—&F

13315, 3y

SW3LSAS

3dIM .69 HO0T8/M AVd FLIHONOD

MOVE OL LNOYH WOYH
%2 NYHL 34O AYVA LON ANV %8 0330X3 LON TIVHS AVd 40 3dO1S SSO¥D €

ONIMYYA 31¥OS LON 0d 12025212 ueo3 ‘g “ATTVOIHLITONOIW a3¥N0d 38 OL avd ANV %0078 ‘2
£00-35-dHL ONY ¥661-WS ¥LA INSY OL e oo 0'd [ISd 000%] BdW 8Z 38 OL ILIHONOD 'L
[HoNI] 5 B
WILSAS QUVNOQVND  |suedtastan iy ™ Vaoanive PRI G son
[81] 26%
©
] NMOHS sV
= ATILYINIXOHddY HONNVH
S
* _ %
i I I I [ iR o b L — ke s .
o 1 - ;28 - ! T T T T T T e o s 1
I NS [
a2
7 Ds
ﬁ 3avyo =
1
| —
379VL 33S - HLON31 avd
f A ]
[zal G251
o f————— ] |
> dALlgl oz dAL[vzl oL [el9z dALlglos
)
-
=<
o
Rlg
e |2 S S
HE
£
£
3 \
3
o
7
dALlG# 91 [s#l 91 xwli
[:PA0p] e g [sglw 2y [z9z] w 08 [LZlwyg 9
a3dINO3Y [o#] 0z [s#] 51
3U3HONOO | .03 ¥vady [ a03y wvazy | HLONIT AV | SAVE

F August 2022

ision

Rev

64

Valtir.com



[8/1 ov] gLoL

441 [17 3/8]
6X @ 15 [#5]

1912 bl 608 /A /"/"/ V‘& A/‘\

CONCRETE PAD W/BLOCK, 69" WIDE

B_@ |mmé27903 |mA l““é of 2

&
o
g = o Se
r [2/1 vol geol i % \\ /\g{ P % '-lg
g (=]
EH’L i [s/e 29l vas1 i % / / / / / // '/v‘//\/ 8
. o (L A |
_ \L" QY e
; [ Tvosieos | g /\/ ‘k G j@ g
© =
8

|
[v/1 2ol 1851 7

[s/1 ovl gloL

229 (9]
—

7 @ 20 [#6]

oTE
2/11/2021

SATE
2/25/2021

44117 3/8]

6)(@ 15 [#5]

]
D. Kohfeld
oKD

B. Eckert

=

lecl el [oel vi6

GRADE

—
dALlel1s

[velote [ol zs1 dALlI] 622 /
[ — e =] —
[v/e €1] 05 dAL[Z]l s [elos

1359 [53 1/2)
1702 [67)
1791 (70 1/2)

Valtir.com 65 Revision F August 2022



Notes:

Valtir.com 66 Revision F August 2022



For more complete information on Valtir products
and services, visit us on the web at www.valtir.com.
Materials and specifications are subject to change
without notice. Please contact Valtir to confirm that
you are referring to the most current instructions.

1.888.323.6374

VALTIR

A TIER ABOVE






